ONETECH
Page 1 of 63 Report No. OT-232-RFD-001

FCC SAR Test Report

Test Report No. : OT-232-RFD-001

Reception No. : 2212003940

Applicant : Westcom Wireless Inc.

Address : 2773 Leechburg Road, Lower Burrell, Pennsylvania, 15068, United States
Manufacturer : Westcom Wireless Inc.

Address : 2773 Leechburg Road, Lower Burrell, Pennsylvania, 15068, United States

Type of Equipment : ProCom

FCC ID : 2A037-ATLASAIR
Model Name : ATLAS AIR
Multiple Model Name: ATLASAIR-S
Serial number : N/A

Total page of Report : 63 pages (including this page)

Date of Incoming : October 27, 2022
Date of Test : January 17, 2023
Date of issue : February 22, 2023
SUMMARY

The equipment complies with the regulation; CFR §2.1093.
This test report only contains the result of a single test of the sample supplied for the examination.

It is not a generally valid assessment of the features of the respective products of the mass-production.

Tested by Reviewed by Approved by
Young Chan, Lee / Engineer Kyoung Hoo, Min / Senior Manager Cheon Sig, Choi / Technical Manager
ONETECH Corp. ONETECH Corp ONETECH Corp.

This Report is not correlated with the authentication of KOLAS.
It should not be reproduced except in full, without the written approval of ONETECH Corp. OTC-TRF-SAR-002(0)

ONETECH Corp.: 43-14, Jinsaegol-gil, Chowol-eup, Gwangju-si, Gyeonggi-do, 12735, Korea (TEL: 82-31-799-9500, FAX: 82-31-799-9599)



ONETECH

Page 2 of 63

Revision history

Report No. OT-232-RFD-001

Report No.

Reason for Change

Date Issued

OT-232-RFD-001

Initial release

2023-02-22

This Report is not correlated with the authentication of KOLAS.

It should not be reproduced except in full, without the written approval of ONETECH Corp.

OTC-TRF-SAR-002(0)

ONETECH Corp.: 43-14, Jinsaegol-gil, Chowol-eup, Gwangju-si, Gyeonggi-do, 12735, Korea (TEL: 82-31-799-9500, FAX: 82-31-799-9599)



ONETECH
Page 3 of 63 Report No. OT-232-RFD-001

TABLE OF CONTENTS

1. Summary of Maximum SAR ValUe..........oouuiiiiiiie e 4
2. DAV [T LT =T S U PPRR 4
3. INTRODUGCTION ..ttt ettt e e e e e e e e et et s e e e e e e e e eeasban e eeeeeeeeennes 7
4. DOSIMETRIC ASSESSMENT ..ottt e e e e eeaaae s 9
5. TEST CONFIGURATION POSITIONS ... 10
6. RE EXPOSURE LIMITS ... ittt e e e e e e e e eeeenes 11
7. FCC MEASUREMENT PROCEDURES..........uoiiiiiiiiiiiieiiie e 12
8. RF CONDUCTED POWERS ..ottt e e e e e e e e e e e e e eeennes 13
9. SYSTEM VERIFICATION ...uiiiiiee ittt e e e e et e e e e e e e e eeeannnn e e e e e e 15
10. SAR TEST DATA SUMMARY ...ttt e e e e e e e e et n e e e 17
11. EQUIPMENT LIST oottt e ettt e e e e e e e e e e eeana e e e e e e e eeeeenes 19
12. MEASUREMENT UNCERTAINTIES ... oo e e 20
13. L@@ ]\ 04 I 151 [ PP 21
14. REFERENGCES ...ttt e e e e e e e e e e e e e e e e e eeenanes 22
APPENDIX A: SYSTEM VERIFICATION ... .ottt e e e e e e e e e e e e 24
APPENDIX B: SAR TEST DAT A oottt a e e e e e e e et et s e e e e e e e e eaeaannneeeeees 26
APPENDIX C: PROBE & DIPOLE ANTENNA CALIBRATION ....coiiiiiiiiiiiiiiie e 29
APPENDIX D: SAR TISSUE SPECIFICATIONS .....oiiiiiiiiiiiie et 58
APPENDIX E: SAR SYSTEM VALIDATION ...ttt e e e e e e e e e e 60
APPENDIX F: DUT ANTENNA DIAGRAM & SAR TEST SETUP PHOTOGRAPHS ................. 61

This Report is not correlated with the authentication of KOLAS.
It should not be reproduced except in full, without the written approval of ONETECH Corp. OTC-TRF-SAR-002(0)

ONETECH Corp.: 43-14, Jinsaegol-gil, Chowol-eup, Gwangju-si, Gyeonggi-do, 12735, Korea (TEL: 82-31-799-9500, FAX: 82-31-799-9599)



ONETECH
Page 4 of 63 Report No. OT-232-RFD-001

1. Summary of Maximum SAR Value

. SAR
qullg?sent Band & Mode Tx Frequency 1 g Head 1 g Body 10g Hands
(Wikg) (W/kg) (Wikg)
DSS 900 M ISM Band 902 ~ 928 1.36 N/A N/A
Simultaneous SAR per KDB 690783 D01v01r03: N/A N/A N/A

Note:
1. This wireless portable device has been shown to be capable of compliance for localized specific absorption rate (SAR) for controlled
environment/professional population exposure limits specified in ANSI/IEEE C95.1-1992 and has been tested in accordance with the

measurement procedures specified in Section 6 of this report.

2. Device Under Test
2.1. DUT Information

DUT Type ProCom

FCC ID 2A037-ATLASAIR
Model Name ATLAS AIR
Additional Model Name(s) ATLASAIR-S
Antenna Type Helical

DUT Stage Identical Prototype
Note:

1. For antenna peak gain and detailed antenna information, refer to the antenna report in FCC filing.
2. There are 2 model names for this product. The additional model is identical to the base model except for the muff.
(Atlas Air: Dual muff headset, Atlas Air-S: Single muff headset)

2.2. Device Overview

Band & Mode Operating Modes Tx Frequency [Miz]

900 Miz Band Data 902 ~ 928

2.3. Power Reduction for SAR
There is no power reduction used for any band/mode implemented in the device for SAR purposes.

2.4. Nominal and Maximum Output Power Specifications

This device operates using the following maximum and nominal output power specifications. SAR values were
scaled to the maximum allowed power to determine compliance per KDB Publication 447498 D01 v06.

Maximum Output Power

Mode / Band Modulated Average (dB m)
Maximum 30.5
900 Mz ISM Band =
Nominal 29.5
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2.5. DUT Antenna Locations

The DUT antenna locations are included in the filing.

2.6. Near Field Communications (NFC) Antenna
This DUT does not support NFC operations.

2.7. Simultaneous Transmission Capabilities

This device contains single transmitter that is supported only 900 Mz ISM Band. So, Simultaneous transmission
analysis was not considered.

2.8. Miscellaneous SAR Test Consideration s

(A) 900 M ISM Band
900 Miz ISM band SAR was evaluated with a test mode with hopping disabled.

2.9. Guidance Applied

IEEE 1528-2013

FCC KDB Publication 447498 D01v06 (General SAR Guidance)

FCC KDB Publication 865664 D01v01r04, D02v01r02 (SAR Measurements up to 6 GHz)
October 2016 TCBC Workshop Notes (DUT Holder Perturbations)

April 2019 TCBC Workshop Notes (Tissue Simulating Liquids (TSL))
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2.10. Device Serial Numbers
The manufacturer has confirmed that the device(s) tested have the same physical, mechanical and thermal
characteristics and are within operational tolerances expected for production units. The serial numbers used for
each test are indicated alongside the results in Section 10.
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3. INTRODUCTION

The FCC and Innovation, Science, and Economic Development Canada have adopted the guidelines for evaluating
the environmental effects of radio frequency (RF) radiation in ET Docket 93-62 on Aug. 6, 1996 and Health Canada
Safety Code 6 to protect the public and workers from the potential hazards of RF emissions due to FCC-regulated
portable devices.

The safety limits used for the environmental evaluation measurements are based on the criteria published by the
American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in IEEE/ANSI C95.1-1992
Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic Fields, 3 ki to
300 Gz and Health Canada RF Exposure Guidelines Safety Code 6. The measurement procedure described in
IEEE/ANSI C95.3-2002 Recommended Practice for the Measurement of Potentially Hazardous Electromagnetic
Fields - RF and Microwave is used for guidance in measuring the Specific Absorption Rate (SAR) due to the RF
radiation exposure from the Equipment Under Test (EUT). These criteria for SAR evaluation are similar to those
recommended by the International Committee for Non-lonizing Radiation Protection (ICNIRP) in Biological Effects
and Exposure Criteria for Radiofrequency Electromagnetic Fields,” Report No. Vol 74. SAR is a measure of the
rate of energy absorption due to exposure to an RF transmitting source. SAR values have been related to threshold

levels for potential biological hazards.

3.1. SAR Definition

Specific Absorption Rate is defined as the time derivative (rate) of the incremental energy (dU) absorbed by (dissipated in) an
incremental mass (dm) contained in a volume element (dV) of a given density ( ). Itis also defined as the rate of RF energy

absorption per unit mass at a point in an absorbing body (see Equation 3-1).

sar=<
dt\ dm

(ﬂlz d( dwW \’
) dt\ pdV )

Equation 3-1 SAR Mathematical Equation

SAR is expressed in units of watts per kilogram (W/kg).

. o|E
SAR = ——
£
where:
o = conductivity of the tissue (S/m)

mass density of the tissue (kg8/m?3)

p
E rms electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the incident
field in relation to the dimensions and geometry of the irradiated organism, the orientation of the organism in
relation to the polarity of field vectors, the presence of reflecting surfaces, and whether conductive contact is made
by the organism with a ground plane.
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3.2. SAR Measurement Setup

A standard high precision 6-axis robot with controller, teach pendant and software. An arm extension for
accommodating the data acquisition electronics (DAE). An isotropic Field probe optimized and calibrated for the
targeted measurement. Data acquisition electronics (DAE) which performs the signal amplification, signal
multiplexing, AD-conversion, offset measurements, mechanical surface detection, collision detection, etc. The unit
is battery powered with standard or rechargeable batteries. The signal is optically transmitted to the EOC.

The Electro-optical converter (EOC) performs the conversion from optical to electrical signals for the digital
communication to the DAE. To use optical surface detection, a special version of the EOC is required. The EOC
signal is transmitted to the measurement server. The function of the measurement server is to perform the time
critical tasks such as signal filtering, control of the robot operation and fast movement interrupts. The Light Beam
used is for probe alignment. This improves the (absolute) accuracy of the probe positioning. A computer running
WinXP, Win7 or Win10 and the DASY5 software. Remote control and teach pendant as well as additional circuitry
for robot safety such as warning lamps, etc. The phantom, the device holder and other accessories according to
the targeted measurement.

Moz uoman Sarver o DASYS

rabat controfer

CSac
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4. DOSIMETRIC ASSESSMENT

The evaluation was performed using the following procedure compliant to FCC KDB Publication 865664
D01v01r04 and IEEE 1528-2013:

1. The SAR distribution at the exposed side of the head or body was
measured at a distance no greater than 5.0 mm from the inner surface of
the shell. The area covered the entire dimension of the device-head and
body interface and the horizontal grid resolution was determined per
FCC KDB Publication 865664 D01v01r04 (See Table 5-1) and IEEE
1528-2013.

2. The point SAR measurement was taken at the maximum SAR region
determined from Step 1 to enable the monitoring of SAR
fluctuations/drifts during the 1 g/ 10 g cube evaluation. SAR at this fixed
was measured and used as a reference value.

3. Based on the area scan data, the peak of the region with maximum SAR point was determined by spline
interpolation. Around this point, a volume was assessed according to the measurement resolution and
volume size requirements of FCC KDB Publication 865664 D01v01r04 (See Table 4-1) and IEEE 1528-2013.
On the basis of this data set, the spatial peak SAR value was evaluated with the following procedure (see
references or the DASY manual online for more details):

a) SAR values at the inner surface of the phantom are extrapolated from the measured values along the
line away from the surface with spacing no greater than that in Table 4-1. The extrapolation was based
on a least-squares algorithm. A polynomial of the fourth order was calculated through the points in the
z-axis (normal to the phantom shell).

b) After the maximum interpolated values were calculated between the points in the cube, the SAR was
averaged over the spatial volume (1 g or 10 g) using a 3D-Spline interpolation algorithm. The 3D-spline
is composed of three one-dimensional splines with the “Not a knot” condition (in x, y, and z directions).
The volume was then integrated with the trapezoidal algorithm. One thousand points (10 x 10 x 10)
were obtained through interpolation, in order to calculate the averaged SAR.

c) All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan was
complete to calculate the SAR drift. If the drift deviated by more than 5%, the SAR test and drift
measurements were repeated.

Table 4-1 Area and Zoom Scan Resolutions per FCC KDB Publication 865664 D0O1v01r04*

Maximum Zoom Scan Spatial
Maximum Area Scan | Maximum Zoom Scanl Resolution (mm) Minimum Zoom Scan
Frequency Resolution (mm) Resolution (mm) Volume (mm)
(A%, BYares) (s Bsoar) Uniform Grid Graded Grid (xy.2)
8z,.0(n) AZ,00(1)* Az, . (n>1)*
<2GHz <15 <8 <5 <4 S L5%Az7, ,n(n-1) 230
2-3GHz <12 <5 <5 <4 <1.5*A7,..,(n-1) 230
3-4GHz <12 <5 <4 <3 <1.5%Az,.,,(n-1) 228
4-5GHz <10 <4 <3 €25 <£1.5%Az,,(n-1) 225
5-6 GHz <10 <4 <2 <2 <1.5%Az,,,.(n-1) 222

*Also compliant to IEEE 1528-2013 Table 6
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5. TEST CONFIGURATION POSITIONS

5.1. Device Holder
The device holder is made out of low-loss POM material having the following dielectric parameters: relative
permittivity € = 3 and loss tangent 6 = 0.02.

5.2. Positioning for Testing
Based on FCC guidance and expected exposure conditions, the device was positioned with the outside of the
device touching the flat phantom and such that the location of maximum SAR was captured during SAR testing.
The SAR test setup photograph is included in Appendix F.
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6. RF EXPOSURE LIMITS

In order for users to be aware of the body-worn operating requirements for meeting RF exposure compliance,
operating instructions and cautions statements are included in the user’s manual.

6.1. Uncontrolled Environment

Uncontrolled Environments are defined as locations where there is the exposure of individuals who have no
knowledge or control of their exposure. The general population/uncontrolled exposure limits are applicable to
situations in which the general public may be exposed or in which persons who are exposed as a consequence of
their employment may not be made fully aware of the potential for exposure or cannot exercise control over their
exposure. Members of the general public would come under this category when exposure is not employment-
related; for example, in the case of a wireless transmitter that exposes persons in its vicinity.

6.2. Controlled Environment

Controlled Environments are defined as locations where there is exposure that may be incurred by persons who
are aware of the potential for exposure, (i.e. as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can exercise
control over their exposure. This exposure category is also applicable when the exposure is of a transient nature
due to incidental passage through a location where the exposure levels may be higher than the general
population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure and can exercise
control over his or her exposure by leaving the area or by some other appropriate means.

Table 8-1 SAR Human Exposure Specified in ANSI/IEEE C95.1-1992 and Health Canada Safety Code 6

UNCONTROLLED ENVIRONMENT CONTROLLED ENVIROMENT
General Population Professional Population
I {W/kg) or (imW/g) (Wikg) or (imW/g)
SPATIAL PEAK SAR'
Brain 1.60 8.00
SPATIAL AVERAGE SAR-
Whole Body 0.08 0.40
SPATIAL PEAK SAR’ 5
Hands, Feet, Ankles, Wrists 309 . 20.00

' The Spatial Peak value of the SAR averaged over any 1 gram of tissue (defined as a tissue volume in the shape of
a cube) and over the appropriate averaging time.

“~ The Spatial Average value of the SAR averaged over the whole body.

’ The Spatial Peak value of the SAR averaged over any 10 grams of tissue (defined as a tissue volume in the shape
of a cube) and over the appropriate averaging time.
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7. FCC MEASUREMENT PROCEDURES

7.1. Measured and Reported SAR

Per FCC KDB Publication 447498 D01v06, when SAR is not measured at the maximum power level allowed for
production units, the results must be scaled to the maximum tune-up tolerance limit according to the power applied
to the individual channels tested to determine compliance. For simultaneous transmission, the measured aggregate
SAR must be scaled according to the sum of the differences between the maximum tune-up tolerance and actual
power used to test each transmitter. When SAR is measured at or scaled to the maximum tune-up tolerance limit,
the results are referred to as reported SAR. The highest reported SAR results are identified on the grant of
equipment authorization according to procedures in KDB 690783 D01v01r03.

Per KDB Publication 447498 D01vO06, testing of other required channels within the operating mode of a frequency
band is not required when the reported 1 g or 10 g SAR for the mid-band or highest output power channel is:
- =< 0.8W/kg or 2.0 W/kg, for 1 g or 10 g respectively, when the transmission band is < 100 Mz
- =< 0.6W/kg or 1.5W/kg, for 1 g or 10 g respectively, when the transmission band is between 100 M and
200 M
- =< 0.4Wi/kg or 1.0 W/kg, for 1 g or 10 g respectively, when the transmission band is = 200 Mz

7.2. Procedures Used to Establish RF Signal for SAR

Chipset based test mode software is hardware dependent and generally varies among manufacturers. The device
operating parameters established in test mode for SAR measurements must be identical to those programmed in
production units, including output power levels, amplifier gain settings and other RF performance tuning
parameters. The reported SAR is scaled to 100% transmission duty factor to determine compliance at the
maximum tune-up tolerance limit. Establishing connections in this manner ensure a consistent means for testing
SAR and are recommended for evaluating SAR. Devices under test are evaluated prior to testing, with a fully
charged battery and were configured to operate at maximum output power. In order to verify that the device is
tested throughout the SAR test at maximum output power, the SAR measurement system measures a “point SAR”
at an arbitrary reference point at the start and end of the 1 gram SAR evaluation, to assess for any power drifts
during the evaluation. If the power drift deviates by more than 5%, the SAR test and drift measurements are
repeated.

As required by 88 2.1091(d)(2) and 2.1093(d)(5), RF exposure compliance must be determined at the maximum
average power level according to source-based time-averaging requirements to determine compliance for general
population exposure conditions. Unless it is specified differently in the published RF exposure KDB procedures,
these requirements also apply to test reduction and test exclusion considerations. Time-averaged maximum
conducted output power applies to SAR and, as required by § 2.1091(c), time-averaged effective radiated power
applies to MPE. When an antenna port is not available on the device to support conducted power measurement,
such as for FRS (Part 95) devices and certain Part 15 transmitters with built-in integral antennas, the maximum
output power and tolerance allowed for production units should be used to determine RF exposure test exclusion
and compliance.
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8.

RF CONDUCTED POWERS
8.1. Conducted Powers

8.1.1. 900 Mk ISM Band
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Table 8-1 900 Mz ISM Band Conducted Powers

Frequency Average Conducted Power
Mode Ch. ] Bm g
20 902.5 22.54 179.47
Normal Mode 120 915 22.65 184.08
220 927.5 22.51 178.24
<Normal Mode>
Frequency Average Conducted Power
Mode Ch. ] B g
12 902.4 29.25 841.40
Long Mode 74 914.8 29.22 835.60
138 927.6 29.05 803.53
<Long Mode>
Frequency Average Conducted Power
Mode Ch. ] 4B p
20 902.5 29.38 866.96
Repeat Mode 120 915 29.16 824.14
220 927.5 28.83 763.84

<Repeat Mode>
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Figure 8-1 900 Mz ISM Band Transmission Plot
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Equation 8-1 900 Mz ISM Band Duty Cycle Calculation
- DUTY cycle of this device is 100 %.
- DUTY Cycle [%] = (Pulse / Period) X 100 = (1/1) X 100 = 100 %
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9. SYSTEM VERIFICATION

9.1. Tissue Verification

Page 15 of 63

Report No. OT-232-RFD-001

Table 9-1 Measured Head Tissue Properties

Tissue Frequenc Liquid Measured Measured Target Target Conductivity | Permittivity Test
Type CEMHZ) y Temp. Conductivity | Permittivity [ Conductivity | Permittivity | Deviation Deviation Date
(9 (0) (e0) (o) (e (%) (%)
835.0 0.94 41.46 0.91 41.55 3.31 -0.23
902.4 0.96 41.23 0.97 41.50 -0.64 -0.65
902.5 0.97 41.23 0.97 41.50 -0.63 -0.65
HSL835 914.8 21.3 0.97 41.20 0.98 41.48 -0.79 -0.67 2023.01.17
915.0 0.97 41.19 0.98 41.48 -0.79 -0.70
927.2 0.97 41.16 0.98 41.46 -0.99 -0.73
927.5 0.97 41.16 0.98 41.46 -0.97 -0.73

Tissue Verification Notes:

1.
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The above measured tissue parameters were used in the DASY software. The DASY software was used to perform
interpolation to determine the dielectric parameters at the SAR test device frequencies (per KDB Publication 865664
D01v01r04 and IEEE 1528-2013 6.6.1.2). The tissue parameters listed in the SAR test plots may slightly differ from

the table above due to significant digit rounding in the software.
Per April 2019 TCBC Workshop Notes, effective February 19, 2019, FCC has permitted the use of single head-tissue
simulating liquid specified in IEC 62209-1 for all SAR tests.
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9.2. Test System Verification

Prior to SAR assessment, the system is verified to = 10 % of the SAR measurement on the reference dipole at the
time of calibration by the calibration facility. Full system validation status and result summary can be found in
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Appendix E.
Table 9-2 System Verification Results —1g
. Normalized
SAR ALY Lk Test Tissue |[Frequency LI (A LR/ Ll o to 1IW Deviation | Dipole | Probe
System| Temp Temp. Date Type (M) Power [ SAR-1g SAR-1g SAR-1g (%) SN SIN
# ) (0 () (Wrkg) (W/ke) (W/kg)
2 21.4 213 2023.01.17 | Head 835 250 9.60 2.37 9.48 -1.25 4d172 | 7615

Figure 9-1 System Verification Setup Diagram and Photo
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10. SAR TEST DATA SUMMARY
10.1. Standalone Body SAR Data

Table 10-1 900 Mz ISM Band Head SAR

- Device Frequency S Spacing Maximum Measured Scaling Scaling S Measured | Reported
Serial Mode » Allowed Power [ Conducted Factor Factor ) SAR1g [ SAR1g

No Number | W | ch. Position (o) @m)  |Power @m)|@uty Cycle)| (Power) | DT | e T g

SAR #2 902.4 12 Long Mode Left Ear 0 30.50 29.25 1.000 1.334 0.09 0.895 1.194

1 SAR #2 902.4 12 Long Mode Right Ear 0 30.50 29.25 1.000 1.334 -0.02 1.020 1.360

SAR #2 914.8 74 Long Mode Right Ear 0 30.50 29.22 1.000 1.343 -0.02 0.814 1.093

SAR #2 927.6 138 Long Mode Right Ear 0 30.50 29.05 1.000 1.396 -0.03 0.794 1.109

SAR #2 902.5 20 Repeat Mode Left Ear 0 30.50 29.38 1.000 1.294 -0.03 0.994 1.286

2 SAR #2 902.5 20 Repeat Mode | Right Ear 0 30.50 29.38 1.000 1.294 -0.03 1.010 1.307

SAR #2 915 120 Repeat Mode Right Ear 0 30.50 29.16 1.000 1.361 -0.07 0.845 1.150

SAR #2 927.5 220 Repeat Mode Right Ear 0 30.50 28.83 1.000 1.469 -0.03 0.882 1.296

ANSI / IEEE C95.1 1992 — SAFETY LIMIT Head
Spatial Peak 8.0 W/kg (mWi/g)
Controlled Environment / Professional Population Exposure Averaged over 1 gram
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10.2. SAR Test Notes

General Notes:

1.

w

The test data reported are the worst-case SAR values according to test procedures specified in IEEE
1528-2013, and FCC KDB Publication 447498 DO1v06.

Batteries are fully charged at the beginning of the SAR measurements.

Liquid tissue depth was at least 15.0 c¢m for all frequencies.

The manufacturer has confirmed that the device(s) tested have the same physical, mechanical and
thermal characteristics and are within operational tolerances expected for production units.

SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
Publication 447498 D01vO06.

Since the microphone of the headset is swing type, it was tested on both left and right head exposure
conditions.

Devices are designed and classified as "occupational use only". Therefore, the device has been tested
and evaluated with occupational exposure limits.

Per FCC KDB 865664 D01v01r04, variability SAR tests may be performed when the measured SAR
results for a frequency band were greater than or equal to 0.8 W/kg. The same procedures should be
adapted for measurements according occupational exposure limits by applying a factor of 5 for
occupational exposure to the corresponding SAR thresholds.

900 Mk |SM Band Notes:

1.

900 Mz ISM band SAR was measured with hopping disabled and Tx Tests test mode type. The reported
SAR was scaled to the 100 % transmission duty factor to determine compliance. See Section 8.1.1 for the

time domain plot and calculation for the duty factor of the device.

Per FCC KDB Publication 447498 D0O1vO06, if the reported (Scaled) SAR measured at the middle channel
or highest output power channel for each test configuration is < 0.8 W/kg for 1 g evaluations then testing
at the other channels is not required for such test configuration(s). When the maximum output power
variation across the required test channels is > 1/2 dB, instead of the middle channel, the highest output

power channel was used.
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Manufacturer Model Description Cal. Date Cal. Interval Cal.Due Serial No.
STAUBLI TX90 XL DASY6 Robot N/A N/A N/A F/20/0019355/A/001
STAUBLI CS8Cspeag-TX90 DASY®6 Controller N/A N/A N/A F/20/0019355/C/001
STAUBLI SE UMS 028 CA DASY6 Measurement Server N/A N/A N/A 1687
STAUBLI SP1 Robot Remote Control N/A N/A N/A D21142608A

SPEAG SE UKS 030 AA LightBeam SAR N/A N/A N/A 1179
SPEAG Twin SAM Phantom Phantom N/A N/A N/A TP-1069
SPEAG Laptop Holder Mounting Device N/A N/A N/A N/A
SPEAG DAE4 DAE 2022-08-19 Annual 2023-08-19 1631
SPEAG EX3DV4 Probe 2022-09-29 Annual 2023-09-29 7615
SPEAG D835V2 Dipole 2022-05-25 Biennual 2024-05-25 4d172
Speag DAKS-3.5 DAK 2022-07-25 Annual 2023-07-25 1142
Copper Mountain
. R140 Vector Reflectometer 2022-07-26 Annual 2023-07-26 21090006
Technologies
Agilent 8648C Signal Generator 2022-08-12 Annual 2023-08-12 3847003002
EMPOWER BBS3Q7ELU-2001 Power Amplifier 2022-08-12 Annual 2023-08-12 1009D/C0105
HP 778D-012 Dual Directional Coupler 2022-08-11 Annual 2023-08-11 16055
AGILENT E4419B Power Meter 2022-08-12 Annual 2023-08-12 MY45100284
HP 8481H Power Sensor 2022-08-11 Annual 2023-08-11 3318A17600
HP 8481H Power Sensor 2022-08-11 Annual 2023-08-11 3318A18722
Anritsu ML2495A Power Meter 2022-07-04 Annual 2023-07-04 1924013
Anritsu MA2411B Pulse Power Sensor 2022-07-04 Annual 2023-07-04 17264230
WAINWRIGHT WLJIS1500-6EF Low Pass Filter 2022-08-12 Annual 2023-08-12 1
ROHDE&SCHWARZ FSV40-N Spectrum Analyzer 2022-04-11 Annual 2023-04-11 101651
COZYMA BJ-5700 Digital Humidity/Temp. Meter 2022-08-12 Annual 2023-08-12 N/A
. Digital Hand-Held
LKM Electronic GmbH DTM3000 2022-08-11 Annual 2023-08-11 3247
Thermometers
HP 8493C Attenuator 2022-07-15 Annual 2023-07-15 06826
Bird 50-6A-MFN-30 Attenuator 2022-08-11 Annual 2023-08-11 N/A
Notes:

1. CBT (Calibration Before Testing). Prior to testing, the measurement paths containing a cable, amplifier, attenuator,

coupler or filter were connected to a calibrated source (i.e. a signal generator) to determine the losses of the

measurement path. The power meter offset was then adjusted to compensate for the measurement system losses.

This level offset is stored within the power meter before measurements are made. This calibration verification

procedure applies to the system verification and output power measurements. The calibrated reading is then taken

directly from the power meter after compensation of the losses for all final power measurements.

2. All equipment was used solely within its calibration period.
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12. MEASUREMENT UNCERTAINTIES

Table 13-1 Uncertainty of SAR equipment for measurement 0.3 Gz to 3 G

Uncertainty Uncertainty | Probe | Div. C; C; Ui(y) Ui(y) Vi
No. Error Description Value (1 g) Value (10 g) Dist. (1g) | (1009) 19 (10 9) or Vg
(%) (%)
1 | U(PRc) |Probe Calibration 6.65 6.65 N 1.00 1.00 1.00 6.65 6.65 0
2 | UPR)) |lIsotropy 1.87 1.87 R V3 1.00 1.00 1.08 1.08 S
3| UL |Linearity 0.60 0.60 R V3 1.00 1.00 0.35 0.35 o
4 | U(PRws) |Probe modulation response 2.40 2.40 R V3 1.00 1.00 1.39 1.39 o
6 | U(L) |Detection Limits 1.00 1.00 R V3 1.00 1.00 0.58 0.58 =S
5 | U®BE) |Boundary effect 1.00 1.00 R V3 1.00 1.00 0.58 0.58 o
7 | URE) |Readout Electronics 0.30 0.30 N 1.00 1.00 1.00 0.30 0.30 oo
8 | U(Tar) |Response Time 0.80 0.80 R V3 1.00 1.00 0.46 0.46 o
9 | U(Mr) [Integration Time 2.60 2.60 R V3 1.00 1.00 1.50 1.50 o
10 | U(Axo) |RF ambient conditions—noise 3.00 3.00 R V3 1.00 1.00 1.73 1.73 ©
11 | U(Axs) |RF ambient conditions—reflections 3.00 3.00 R V3 1.00 1.00 1.73 1.73 =]
12 | U(PRr) |Probe positioner mech. Restrictions 0.40 0.40 R V3 1.00 1.00 0.23 0.23 o
13 | U(PR#») |Probe positioning with respect to phantom she| 2.90 2.90 R V3 1.00 1.00 1.67 1.67 ©
14 |U(PP wse) | Post-processing(for max. SAR evaluation) 2.00 2.00 R V3 1.00 1.00 1.15 1.15 ©
15 | u(u) |Device Holder Uncertainty 3.60 3.60 N 1.00 1.00 1.00 3.60 3.60 10.00
16 |U(POeur) | Test sample positioning 1.30 1.29 N 1.00 1.00 1.00 1.30 1.29 10.00
17 | u(Ps) |Power scaling 0.00 0.00 R V3 1.00 1.00 0.00 0.00 ©
18 | U(PD) |Drift of output power(measured SAR drift) 5.00 5.00 R V3 1.00 1.00 2.89 2.89 o
19 | U(PY) |Phantom Uncertainty 7.90 7.90 R V3 1.00 1.00 4.56 4.56 ©
20 | U(CS ppcy |Algorithm for correcting SAR for deviations in permittivity and conductivity 1.90 1.90 N 1.00 1.00 | 0.84 1.90 1.60 0
21 | U(Cy |Liquid Conductivity (meas.) 1.70 1.70 N 1.00 0.48 0.26 0.82 0.44 10.00
22 | U(LPw) |Liquid Permittivity (meas.) 1.60 1.60 N 1.00 0.22 0.16 0.36 0.25 10.00
23 | U(LC ) |Liquid conductivity(temperature uncertainty) 2.12 2.12 R V3 0.78 0.71 0.95 0.87 o
24 | U(LP ) |Liquid permittivity(temperature uncertainty) 0.40 0.40 R V3 0.23 0.26 0.05 0.06 o
Uc(sar) Combined standard uncertainty (%) 10.49 10.40 708
Extended uncertainty U (%) 20.98 20.80
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13. CONCLUSION

13.1. Measurement Conclusion

The SAR evaluation indicates that the EUT complies with the RF radiation exposure limits of the FCC and
Innovation, Science, and Economic Development Canada, with respect to all parameters subject to this test.
These measurements were taken to simulate the RF effects of RF exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests. The results and statements relate only to the
item(s) tested.

Please note that the absorption and distribution of electromagnetic energy in the body are very complex
phenomena that depend on the mass, shape, and size of the body, the orientation of the body with respect to the
field vectors, and the electrical properties of both the body and the environment. Other variables that may play a
substantial role in possible biological effects are those that characterize the environment (e.g. ambient temperature,
air velocity, relative humidity, and body insulation) and those that characterize the individual (e.g. age, gender,
activity level, debilitation, or disease). Because various factors may interact with one another to vary the specific
biological outcome of an exposure to electromagnetic fields, any protection guide should consider maximal
amplification of biological effects as a result of field-body interactions, environmental conditions, and physiological
variables.

13.2. Information on the Testing Laboratories

We, Onetech Corp. Laboratory were founded in 1989 to provide our best service in EMC, Radio, Telecom and

Safety consultation. Our laboratories are accredited and approved according to ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Address: 43-14, Jinsaegol-gil, Chowol-eup, Gwangju-si, Gyeonggi-do, Korea Republic of, 12735
E-Mail: info@onetech.co.kr

Tel: +82-31-799-9500

Fax: +82-31-799-9599

Site Filing:

VCCI (Voluntary Control Council for Interference) — Registration No. R-4112/ C-14617/ G-10666/ T-11842
ISED (Innovation, Science and Economic Development Canada) — Registration No. Site# 3736A-3
KOLAS (Korea Laboratory Accreditation Scheme) - Accreditation NO. KT085

FCC (Federal Communications Commission) - Accreditation No. KR0013

RRA (Radio Research Agency) — Designation No. KR0013
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APPENDIX A: SYSTEM VERIFICATION
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Test Laboratorv: ONETECH CO.. LTD. Lab Date: 1/17/2023
System Verification for 835 MHz

DUT: D835V2 - SN:4d172

Communication System: UID 0, CW (0); Frequency: 835 MHz;Duty Cycle: 1:1
Medium: HSL835 Medium parameters used: f= 835 MHz; o = 0.941 S/m: & = 41.459: p = 1000 kg-"m1

DASYS Configuration:

- Probe: EX3DV4 - SN7615; ConvF(10.61, 10.61, 10.61) @ 835 MHz; Calibrated: 9/29/2022
- Sensor-Surface: 1. 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Snl1631: Calibrated: 8/19/2022

- Phantom: Twin-SAM V4.0 (Center): Type: QD 000 P40 CC: Serial: 1069

- Measurement SW: DASYS2. Version 52.10 (4); SEMCAD X Version 14.6.14 (7483)

-/Pin = 250 mW/Area Scan (7x13x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 3.05 W/kg

-/Pin = 250 mW/Zoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 59.84 V/m: Power Drift = -0.03 dB

Peak SAR (extrapolated) = 3.56 W/kg

SAR(1 g) = 2.37 W/kg: SAR(10 g) = 1.56 W/kg

Smallest distance from peaks to all points 3 dB below = 16.7 mm

Ratio of SAR at M2 to SAR at M1 = 66.1%

Maximum value of SAR (measured) = 3.17 W/kg

Wikg
3.050

2.442
1.833
1.225

0.616

0.00807
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APPENDIX B: SAR TEST DATA
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Test Laboratory: ONETECH CO.. LTD. Lab Date: 1/17/2023
PO1_900 MHz ISM Band_Right Ear_Ch.12_Long Mode

DUT: Altas Air

Communication System: UID 0, 900 MHz Band (0): Frequency: 902.4 MHz:Duty Cycle: 1:1
Medium: HSL835 Medium parameters used: f=902.4 MHz: 6 = 0.965 S/m:; & = 41.229; p = 1000 kg/m’

DASYS Configuration:

- Probe: EX3DV4 - SN7615; ConvF(10.41, 10.41, 10.41) @ 902.4 MHz; Calibrated: 9/29/2022
- Sensor-Surface: | .4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn1631; Calibrated: 8/19/2022

- Phantom: Twin-SAM V4.0 (Center); Type: QD 000 P40 CC; Serial: 1069

- Measurement SW: DASYS52, Version 52.10 (4); SEMCAD X Version 14.6.14 (7483)

-/-/Area Scan (9x12x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 1.22 W/kg

-I-{Zoom Scan (5xS5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 34.92 V/m; Power Drift = -0.02 dB

Peak SAR (extrapolated) = 1.36 W/kg

SAR(1 g) = 1.02 W/kg: SAR(10 g) = 0.753 W/kg

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid
Ratio of SAR at M2 to SAR at M1 =75.2%

Maximum value of SAR (measured) = 1.24 W/kg

Wikg
1.220

0.976
0.732
0.488

0.244
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T'est Laboratory: ONETECH CO,, LTD. Lab Date: 1/17/2023
P02_900 MHz ISM Band_Right Ear_Ch.20_Repeat Mode

DUT: Altas Air

Communication System: UID 0, 900 MHz Band (0): Frequency: 902.5 MHz:Duty Cycle: 1:1
Medium: HSL835 Medium parameters used: = 902.5 MHz; ¢ = 0.965 S/m; g, = 41.228; p = 1000 kg:’m‘

DASYS Configuration:

- Probe: EX3DV4 - SN7615; ConvF(10.41, 10.41, 10.41) (@ 902.5 MHz: Calibrated: 9/29/2022
- Sensor-Surface: 1.4mm (Mechanical Surface Detection)

- Electronics: DAE4 Snl1631; Calibrated: 8/19/2022

- Phantom: Twin-SAM V4.0 (Center); Type: QD 000 P40 CC; Serial: 1069

- Measurement SW: DASYS2, Version 52,10 (4); SEMCAD X Version 14.6.14 (7483)

-/-/Area Scan (9x12x1): Measurement grid: dx=15mm, dy=15mm
Maximum value of SAR (measured) = 1.22 W/kg

-/-IZoom Scan (5x5x7)/Cube 0: Measurement grid: dx=8mm, dy=8mm, dz=5mm
Reference Value = 37.21 V/m; Power Drift =-0.03 dB

Peak SAR (extrapolated) = .34 W/kg

SAR(1 g) = 1.01 W/kg; SAR(10 g) = 0.748 W/kg

Smallest distance from peaks to all points 3 dB below: Larger than measurement grid
Ratio of SAR at M2 to SAR at M1 = 75.4%

Maximum value of SAR (measured) = 1.23 W/kg

Wikg
1.220

0.976
0.732
0.488

0.244
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Calibration Laboratory of S, S Schweizerischer Kalibrierdienst
Schmid & Partner P = G Survvidaan ditcowmgs
Engineering AG T S Swiss Callbeation Service

Zeughaussirasse 43, 8004 Zurich, Switzerand

Accrodited by the Swiss Accraditation Sarvice (SAS)
The Swiss Accreditation Service is one of the signetories 1o the EA
Multiiateral Agreement for the recognition of calibration certificates

Accreditation No.: SCS 0108

Cliont Onetech (Dymstec) Certificate No | EX-7615_Sep22
CALIBRATION CERTIFICATE
Object EX3DV4 - SN:7615
Caliteation procecure{s) QA CAL-01.v8, QA CAL-12.v8, QA CAL-14.v6, QA CAL-23.v5,
QA CAL-25.v7
Calibration procedure for dosimstric E-field probes
Calibeation date September 29, 2022
This caliteation cetiticate documaents the traceability to natonal standards, which realize the shysical units of measurements (SI).

The messuramants and the uncenainties with confidence probablity are given on the fodawing pages and are part of the certificate.
Al caibrations have been conducted in the closed iaboralory faciity: smwironment lemperature (22 +3)°C and humidity < 70%

Calicration Equipmant used (MATE critical for caibraton)

_ Primary Standirds D | Cal Data (Cartificale No ) Schodulod Callbration
" Power mater NRP [ 8N: 104778 Gd-Apr-22 [No. 217-0352503524) Apr-23

" Powor sensor NRP-281 | BN; 103244 04-Apr-22 (No. 217-03524) Apr-23
OCP DAK-35 (woighted) | SN: 1249 20-Oct-21 (OCP-DAK35-1245_Octa1) Oct-22 ]|
OCP DAK-12 NI 1016 | 20-0ct-27 (OCP-DAK12-1016_Oxt21) Ocr22
Aalarance 20 0B Atenuator | SN: CC2652 (20x) 04-Apr-22 (No. 217-03527) TAprza
DAE: | SN:660 [ 130ct:21 (No. DAE4-660 Oc21) | Oat-22
Hafarence Probe ES3DVZ | SN: 3013 [ 270c21 (%, ES3-3013_Dec21) Dec-22

" Secondary Standards [ 10 Check Date (in house] Schaduled Check

" Power meter 44108 SN: GB41293874 06-Apr-16 (i housa check Jun-22] |_In house check: Jun-24
Power sengar E4412A SN: MY4 1458087 Apr-1E (In house checs Jur-22) In house check: Jun-24

_Power sengor E4412A | SN 000110210 06-Apr-16 (i housa check Jun-22) |In house check: Jun-24
AF generaior HP B548C SN: US3542U01700 04-Aug-89 fin house check Jun22, | In house chack: Jun-24
Notwork Aralyzer E8355A . US410EQ477 31-Mar-14 {in house chack Oct-20) | In house check: Oct-22

Name

Caliorated by Joton Kastrat cnnb‘__z, ( 2
Appraved by Sven Kihn Technical Manager

Issued: Octozer 5, 2022
This calibration certficate shall not be reproduced excapt in full without written spproval of tha tabaratory

Certificate No: EX-7615_Sep22
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Calibration Laboratory of S S Schwaizarischer Kalibrierdienst
Schmid & Partnr = g Sritoe chiamee
Engineering AG P S Swiss Calibration Service
Zeughaussirasse 43. B0OA Zunch, Switzeciand W, /,’..\.[x.-\"“
Accredied by the Swiss Accreditaton Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA
Multiiatersl Agreament for the recognition of calibration cerfificates

Glossary

TSL lissue simulating bquid

NORMx y.z sensitivity in free space

ConvF sensitivity in TSL / NORMx,y,z

DCP diode compression polnt

CF crest factor (1/duty_cycle) of the RF signal

A BCD modulation dependant linearization parameters

Polanzation ¢ @ rotation around probe axis

Polarization & # rotation around an axia that  in the plane normal to probe axs (at measurement center), e, 8=0Is
narmal lo probe axis

Connector Angle  information used in DASY system 1o slign probe sensor X to the robot cocrdinate system

Calibration is Performed According to the Following Standards:

a) IEC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specilic Absarption Rate Of Human Exposure
To Radio Frequency Fieids From Hand-Held And Body-Wom Wireless Communication Devices — Part 1528; Human
Models, Instrumentation And Procecures {Fraquency Range ol 4 MHz to 10 GHz2)", October 2020,

b) KDB 865664, “SAR Measurament Requirameants for 100 MHz to 6 GHz"

Methods Applied and Interpretation of Parameters:

« NORMx,y.z: Assessed for E-field polanzation ¢ =0 (f 5 900MHz In TEM-cell; f > 1800MHz: R22 waveguide). NORMx.y.z

are ony Intermediate values, |.e., the uncertainties of NORMx y.z does not affect the E2-fisld uncertainty insde TSL (see

below ConvF).

NORM(t)x,y.z2 = NORMXx.y.z * frequency._response (see Frequency Response Chart). This finearization s implemented in

DASY4 software varsions later than 4.2. The uncertainty of the frequency response is Inciuded in the stated uncertainty of

ConvF.

DCPx,y.z. DCP are numerical linearization paramelers assessed based on the data of power sweep with CW signal, DCP

does not depend on frequency ner media.

PAR: PAR Is the Peak to Average Ratic that is not calibrated but determined based on the signal characteristics

Axy.z: Bryz; Cxyz: Dx.yz: VRxy.z: A B C, D are numerical linearzation parameters assessed based on the data of

power sweep lor specific modulalion signal. The parameters do not depend on frequency nor media. VR is the maximum

calibration range expressed in AMS voilage across the dicce.

ConvF and Boundary Effect Parameters. Assessad in flal phantom using E-field (or Temperature Transter Standard for

1= 800MHz2) and inside waveguide using analytical field distributions based on powsr measurements for f > B00MHMz. The

same setups are used for assessment of the parameters applied for boundary compensation (aipha, depth) of which typical

uncertainty values are given, Thase parameters are used in DASY4 software 1o improve probe accuracy close 1o the

boundary. The sansitivity in TSL comesponds to NORMx, .z * ComvF whereby the uncertainty corresponds to that given for

ConvF. A tfrequency dependent ConvF ‘s used in DASY version 4.4 and higher which alfiows extending the vasdity from

<50 MHz to +100 MHz.

+ Spharical isotropy (30 dewiation from isairopy); in & field of low gradients realized using a flat phantom exposed by a patch
anianna.

+ Sensor Offse!: The sensor offset corresponds 1o the offset of virtual measurament center rom the probe 1ip (on probe axis),
No tolerance required.

+ Connactor Angle: The angle s assessed using the information gained oy determining the NORMx (no urcertainty required)
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EX30V4 - SN:7615 September 29, 2022

Parameters of Probe: EX3DV4 - SN:7615

Basic Callbration Parameters
Sensor X Sensor Y ‘ Sensor Z Unc (k=2)
Norm (uV/(vimy?) A 0.68 039 \ 0.62 \ *10.1%
" DCP (mv) B 108.0 108.0 1 101.8 \ =47%
Calibration Results for Modulation Response
UID | Communication System Name A B c D VR | Max | Max
d8 | dB/uv 48 | mV | dev. | Unck
Il o k=2
[0 CcwW X1 0.00 0.00 1.00 | 000 | 173.2 | +2.7% | +4.7%
Y| 0.00 0.00 100 164.0
Z| 000 0.00 100 1632
10352 | Pulse Wavelorm (200Hz, 10%) x| 147 60.14 685 | 10.00 | 60.0 | +3.3% | +9.6%
Y| 142 8000 581 60.0
i ff—fle‘ 6061 664 T 60.0
10353 | Puse Wavelorm (200Hz, 20%) [X| 080 6000 450 699 | 800 | £2.9% | +96%
Y| 086 6000 @ 464 80.0 |
| Z| 082 6000 624 | 800
10354 | Puise Wavelarm (200Hz, 40%) X| 005] 12475 063 | 395 | 950 | =2.8% | +96%
Y| 018 14151 019 850
Z| 200 54.00 500 850
10355 | Puise Wavelorm (20082, 60%) X| 228 16811 1464 | 222 | 1200 | =2.0% | +96%
Y| 727 15582 322 1200
Z| 857 | 18840 1827 1200 |
10387 | QPSK Wavelorm, 1 MHz X| 058 | 6203 1049 | 100 | 150.0 | =5.7% | +96%
[ Y| 081 8385 1138 150.0
. Z| 067 | 6184 1042 “150.0
10388 | QPSK Wavelorm, 10 MHz X| 127 6382 1272 | 000 | 1500 | =1.3% | +9.6%
Y| 146 8482 1320 “150.0 |
Z| 1.3 6336 1264 1500
10396 | 64-0AM Waveform, 100 kHz [X| 157 | 6332 1541 | 301 | 1500 | =1.2% | £9.6%
\ [¥| 167 | 6415 1559 | 150,0
FZ1 16/ 6418 1593 1500 |
10399 | 64-OAM Waveform, 40 Mz X| 276 | 6525 | 14.37 | 0.00 | 150.0 | =3.0% | +9.6% |
‘ | T 204 &2 | 1487 1500
10414 | WLAN CCOF. 64-QAM, 40 MHz X7 402 | €587 | 1514 | 0.00 | 150.0 | -5.6% | t9.6%
Y 410 6553 | 14.98 | "150.0
"2 410 | 6540 | 15.04 | 1500 | |
Note: For detalis on UID parameters see Appendix
The reported uncertainty of measurement is stated as the standard uncertainty of measurement multipted by the coverage
factor k=2, which for a normal distriution cormesponds to a coverage probability of approximately 95%.

A The urcertainties of Norm X,Y.Z do nol affect U E2-fisid uncertanty inside TSL (sce Pages 5 and 6).
3 Linearization parametor Lecertainty for maximum speciied feld strengin
"Lhmumu&'mn:mx. daviation from Inear rEponss 3pDYing EcENgUAr dEtrbusion Snd i axprasaed fof he squars of the ek velue
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EX3DV4 - SN:7618

Parameters of Probe: EX3DV4 - SN:7615

September 28, 2022

Sensor Model Parameters
ci c2 « T 2 T3 Ta 75 16
IF fF v! msV? | msv! ms v v
X 12.7 92.20 33,33 183 0.0 490 0.00 0.03 1.0
¥ 158 11278 3255 471 | 0.00 450 0.53 0.00 1.01
z 5.8 117.46 304 | 508 0.00 497 0.43 0.01 T.01
Other Probe Parameters
Sensor Arrangamant - Triangular
Connector Angle - 117.6°
‘Machanical Surface Dataction Mode enabed
"Optical Surface Detection Mode = disabied
Probe Overall Length 37Tmm |
Probe Body Diamater 10mm |
Tio Length B amm
Tip Diameter 25mm |
Probe Tip o Sensor X Calioration Point tmm |
Probe Tip to Sensor Y Calibration Pomt 1mm
Probe Tip to Sensor Z Calibration Point ' 1 mm |
Recommended Measurement Distance from Surface 1.4mm

Note: Maasuremen distance #om surface can be neraased 12 3-4 men o an Awe Scen job.
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EX30V4 - SNi7615 September 28, 2022

Parameters of Probe: EX3DV4 - SN:7615
Calibration Parameter Determined in Head Tissue Simulating Media

t(MHz)° |  Relstive | Conductivity” | ConvF X | ConvFY | ConvFZ | Alpha® = Depth® | unc
Permittivity” (8/m) (mm) | (k=2)

150 523 0.76 1527 | 1527 | 1827 0.00 100 | +133%
300 453 087 | 1332 | 1332 | 1332 | o009 100 | +132%
450 435 0.87 | 1188 11.88 11.98 016 1.30 +133%
500 427 0.88 120 | 1120 | 1120 | o1 125 | =133%
750 ) 0.89 1080 | 1080 | 1080 | 043 | 096 | s120%
- 835 415 0.80 1061 | 161 | 108! 041 | 085 | +120%
00 | 418 0.97 1041 | 1041 | 1041 040 | 096 | £120%
1450 ws 120 928 928 | 928 | 028 080 | =120%
1640 402 131 8.84 8.84 884 | 042 | 088 | s120%
1750 40,1 147 8.74 874 874 | 038 | 088 | +120%
1850 40.0 1.40 | 84 8.41 8.41 0.38 0.86 £12.0%
2100 398 1.49 | 824 8.24 8.24 0.41 086 | £120%
2300 3.5 167 798 7.98 798 | 039 080 | =120%
2450 302 1.80 7.76 7.78 7.76 040 | 080 | =t20%
2600 30,0 196 761 7,61 7.61 044 080 | =120%
3300 382 271 7.0 706 | 704 | 030 | 135 | +131%
3500 e 29 6.90 5.0 620 | 030 135 | +13.1%
3700 377 312 6.83 6.83 683 | 0430 135 | +131%
a0 | s | 3@ 663 | 663 | 683 | o035 | 150 | +131%
4100 372 353 | 638 538 538 | 040 150 | +131%
4200 37,1 383 | 635 8.35 835 | 035 | 180 | +131%
4400 36.9 384 6.25 6.25 825 | 035 | 150 | +131%
4500 36.7 404 6.17 817 8.17 040 | 180 £13.1% |
| 4800 36.4 425 6.05 5.06 805 | 040 180 | +131% |
450 | 363 440 587 5.87 587 | 040 180 | +131%
" ss0 | 389 a7 552 | 552 | 552 | 040 | 180 | 131%
5800 355 507 478 4.78 a78 | 040 | 180 | =131%

5800 352 527 485 485 455 | o040 | 1m0 | +13.1% |

cquaamwmmuooummmmmsvwammmmpzn also 1 G esorcied 10 50 MHz Tha uncerainty is the
RSS of tha CorvFF poty at calbeation and the urceriainty 3or the indCalsg Mequency Dand, Fraquency varidity baow J00 M2 s £ 10,29,
40, 50 and 70 MMz for CanvE assassments at 30, 64, 128, 150 and 220 MH2 rospectively. Vialidty of Comn assessed al BAIHZ 4 4-5MHz, and ConvF
mm:m-vumz Abowe 5 Gz froquency velicity can be exiended 19 = 110MHZ

umm-m:w 18 valeity of Yssue parameters (z and o) can be relaxed 1o +10% If ligua compansation formula e sppiied 10 mersured SAR
vilues. At fraquances above 3 GHz, e validiy of Frsue parameten [« ard o s restrictod 10 £5% The uncartainty 4 the RSS of he ComvF uncertainty ko

4

ir targe! tesue par

S Alpha/Depth ars datarmined curing calbration. SPEAG shat the 3 oue %0 1he boundary eitact altor compensalion s sways less
han 2 1% for frequencies beicw 3 GHz and below +2% far frequencies batweon 3-8 GH: at arvy distance karger than hall the probe g diameter from the
boundary
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EX30v4 - SN:7815

Parameters of Probe: EX3DV4 - SN:7615

Calibration Parameter Determined in Head Tissue Simulating Media

September 29, 2022

1 (MHz)® Relative Conductivity” | ConvF X | ConvF Y | ConvF 2 Alpha ‘
Permittivity™ (S/m) ) (k= 2)
6500 345 8.07 5.45 5.45 545 028 | 2 50 | £186% \

G Fraquency vality at 8 5 G is —B00V+ 700 MMz, and = 700 MHz #t or saave 7GHz, The urcertainty & the RSS of the ComwF uncertainty al calbration

hw.awv And e uncertarty for the ingicated frequency band

A.‘req.-enou&—mmx the valdity of lissue parametars {c anc o} can De refaxed 10 £10% I [gud compansaton fermula e anpiied 19 measured SAR
vakes. The uncanainy s the RSS of the Cam® uncertainty for Indcalod Srget 1ESUe paramelsrs.

G AphaDecth are detarmined during caintion. SPEAD worrants that the remgrng Cevigtion dus to !ha houncaty ellect atter campensation (s always ess
Ihan 1% hr frequencies befow 3 GHz; below +2% for requencies befween 3-8 GMe: and below 14% lor faquencies bataeen 610Gz at any distarce
liwger than hall the prode tip diameter from the boundary
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EX3DV4 - SN:7615 September 29, 2022

Frequency Response of E-Field
(TEM-Call:ifi110 EXX, Waveguide:R22)

15, —

12

11 .

08

Frequency response (normalzed)
>

08 |
o7
08

08— - -
0 200 400 600 800 1000 1200 1400 1600 1800 2000 2200 2400 2600 2800 3000 3200

f [Miz]

« TEM + R22

Uncertainty of Frequency Response of E-field: +6.3% (k=2)
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EX3DV4 - SN:7615 September 29, 2022

Receiving Pattern (¢), =07

=600 MHz. TEM, 0° f=1800 MHz, R22, 0*
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Uncertainty of Axial Isotropy Assessment: +0.5% (k«~2)
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Dynamic Range f(SARpesq)
(TEM cell, foyn = 1900MHz)
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b 0 T o e
L‘D -
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107 107! 1o? 10! 10%
SAR (thcmh,
- not compensated « compensated
Uncertginty of Lingarity Assessmaent: +0.6% (k=2)
Certiticate No: EX-7615_Sep22 Page 9 of 22

This Report is not correlated with the authentication of KOLAS.
It should not be reproduced except in full, without the written approval of ONETECH Corp. OTC-TRF-SAR-002(0)

ONETECH Corp.: 43-14, Jinsaegol-gil, Chowol-eup, Gwangju-si, Gyeonggi-do, 12735, Korea (TEL: 82-31-799-9500, FAX: 82-31-799-9599)



ONETECH
N Page 39 of 63 Report No. OT-232-RFD-001

EX30V4 - SN:7615 September 29, 2022

Conversion Factor Assessment

=1950 MHz, WGLS R22 (H_convF)

SAR [(Wikg)W]
&
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o

«  analytical « - measured

Deviation from Isotropy in Liquid
Error (.4), 1 = 900MHz

08
08
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Uncertainty of Spherical Isotropy Assessment: +2.6% (k=2)
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Appendix: Modulation Calibration Parameters
UiD | Rev [ Ci ation System Nama Group PAR (98) | Unc® k=2 ]
0 oW oW 0.00 =47
10010 | CAA | SAR Valdation (Square. 100 ms, 10 1) Tost 1600 =66
10011 | CAB | UNTS-7D0 (WCDMA; WCDMA 291 )
10012 | CAB | IFEE 807 11 WF 2 4 GHe (DSSS, 1 Mops) Wian 157 88
18013 | CAR | vmm‘n'tgm-a‘mowfihm WLAN 545 106
| 10021 | DAC | GEAFDD (TDMA, GMWSK) asM 53 156
10023 | DAC | GPAS FOD {TOMA, GMBK, TH 0} GSM 957 86
10024 | DAG | GPAS-FOD (TOMA, GMEK, TN G-1) GSM €% 06
10025 | OAC E-FOD (TOMA, 8P5K, TN 0) GSM 1262 +80
70026 | CAC | TOOE-FOD (TOMA, 8PEK, TN 0.1) GSM 855 66
10027 | AC | GPRS.FOD (TOMA, GMSK, TNO-12) GSM (3] 186
10028 | AT | GPAS-FOD (TOMA, GMSK, TN O 1.2.3) GSM 35 ]
10029 | CAC | FDGE-FDD (TOMA, 8PSK, TNO-1-2) — GsM 778 196
10C30 | CAA_| JEEE 802 151 Blustoon (GFSK, OH1) = Bloatooity 500 19
10031 | CAA | IFEE 802.15 1 Bluelood [GFSK, OH; Huelooth 187 198
10032 | CAA | IEEE 802151 GFSK, OH5), Blsetocts 138 [
10033 | GAA | IEEE §02.15.1 Bluetocth |PUA-DAPSK, OH1| Blostoolh 774 1386
10034 | CAA | IEEE 602.15.1 Blugiocth (PVa-DOPSK, DH3) Blsiooth a5 36
'D035 | CAA | IEEE 802.15.1 Bluotocs | OFE) Biuotooth 383 290
| 1035 | CAA | IEEE 80215 1 Blustooth (8-OPSK, DRI} Bluetooth [T} 138
10037 | CAA | IEEE 802151 Al EDPSK, DR Biustacth 47 | @8
10038 | CAA | JEEE 802 15.7 Bluelccth (8-DPSK, DHS) Bluatooth 410 | 198
10008 | CAB | CDMAZOD0 [1XRTT, AGT) COMARIOO 457 | 398
10042 | CAR | 1554715136 FOO (TOMAFFOM, PU4-DOPSK, Hallrate) AMES 7.78 198
10044 AN | IS GTENTIA-S5 FOO (FOMA FM) AMPS 0.00 195
10048 | CAA | DECT (TDD, TOMAFDM, GFSX, Ful Sior, 24) BECT 12,80 488
10048 | CAA | DECT (TDD, TOMATOM, GFSK, Doube St 12 DECT 10.79 485
70056 | CAA | UMTS-TOD (TD-SCOMA. 128 Mege) TD-SCOMA 1101 285
10055 | DAC | EDGEFOD (TOMA 8PSK, TNO 1231 | GSu 852 208
10066 | CAB | IEE B02.11b WiFi 2.4 OHz (DSSS, 2Meps) s WLAN FAL] 193
1000 | CAB | 1ZEE 602 11b WIFI 2.4 Ghz (DG5S, 5.5 Mopa) WIAN 283 | 108
10081 | CAB | ISE= €02 11b WIF 2.4 GFz (DSSS, 11 Mbps) WLAN 380 95
10062 | CAD | IEEE £02.1 1a/h VAFI 5 Gz (OFGIA 6 Mops) WLAN 858 05
10063 f CAD | IEEE 602 11a/h WFi 5 Gz (OFDIA 3 Mopa) WLAN a8 06
10064 | CAD | IEEE 602 11a/h VAFi & 172 Mg WLAN 208 05
10065 | CAD | IEEE 802 1 1a/h WiFi § Gz (OEDI, 18 Mbpa WLAN a 05
10066 | CAD | TEEE 802 11am WiF 5GHe (OFDM. 24 Mbpa! WO 239 6
10067 | CAD | IEEE 02 11ah WiFi 5 GHz (OFDM, 36 Mbge WUAN 012 106
10068 | CAD | IEEE 8021141 WiFi 5GHz (OFDM, 48Mbys) WA 1024 196
1006 | GAD | IEEE 802.11ah WiFi 5 GHz (OFDM, 54 Mbgs) WLAN 055 986
10071 | CAS | IEEE 802.119 W1 2.4 GHz (DSSSIOFDN. 3Mbpa) —WAN 683 196
10072 | CAS | |EEE 802 11g W1 2.4 GHz [DSS5/0FDM, 12 Mo WLAR 562 95 |
10073 | CAS | IEEE 802119 W1 2.4 GHr [DSSSOFDN. 13 Mbgs WLAN Y a4
10074 | CA3 | IEEE 80211 Wil 24 GHz [DSSSIOFDN, 24 Mbgs, VAN 10.30 -84
10075 | CA3 | IEEE B02.11g Wi 2.4 GHz [DSSEOFON, 35 Mbge) WLAN 10,77 08
10076 | CAS | IEEE 802 11 WiF| 2 & GH2 [DSSSOFDV., 48 Mbpa) T WUAN 1084 -84
10077 | CAS | IEEE 802 11g W 2.4 GHz (DSSS/OFDV. 54 Mbgs) CWOAN 11.00 268
10081 | CAd (11T, ACS) | Gbmazona 567 68
10082 | CAS | 1S58/ 15-108 FOD (TDMAFOM, FI-DQPSK, Fulras) ANPE a7 206
10090 | DAG | GPRS FDO (TOMA. GMSK. TN 0-4) TGaw 3 155
10087 | CAC | UMTS-FOO (HEDPA) ViCOWMA i%e 168
10098 | DAC [ UNTS-FDO (HSUPA, Sublesi 2 WCONA 308 196
10083 | CAC | EDGE-FOO (TDWA, BPSK, TN 0-4) GEM 8.5 86
10100 | GAC | LTE-FOD (SC-FTMA. 1007 RB, 20 Mz, GPEK) LTE+DO0 867 | 85
10101 | GAS | LTE-FOD (SCFLIAA, 100% RB, 20 MMz 15-0AM) TEF00 [XF] SEE
10102 | CAG | LTE-FOD (SC-FOMA, 100% RE_ 20 MHZ, 64 GAM)_ LTEFOO .60 =66
10103 | DAC | LTE-TOD (SC-FUMA. 100% RB, 20 MHE, GPSK) \TE-70C 428 198
10104 | CAE | LTE-TOD (SCFLWA, 100% AE, 20 MHzZ, 16-0AMI LTETO0 w07 08
10105 | CAE | LTE-TOD (SCFDMA, 100% RB, 20 MHz, 54-QAM) LTE-T00 10.0! 13E
10108 | CAE | LTE-FDD (SCFDWA, 100% RE, 10 MH2, GPSK) ITE FO0 580|398
70103 | GAG | LTE-FOD (SC-FOWA 100% AB. 101z, 15-00) e FO0 843 e
0110 | CAG | LTE-FDD (SC-FOMA, 100% B, 5 Mz, GPSK) UEFOD 575 88
10177 | GAG | LTE-FDD (SC-F DA, 30% RB. & MHz, 160AV) OE FOD [ G4 A6
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10112 | CAG | LTE-FOD (SC-FOMA, 100% RB, 10 MHz 64.0AN) ~TEFOD 650 +65
10113 | CAG | LYE.FDD (SC-FOMA, 100% RB, 5 Mz 64-QAM) e FDO 662 95
10174 | TAG | IEEE B0Z11n [HT Growerwld, 13.5 Mbos, BPSK) B WLAN 810 =88
10115 | CAG | IFEF 802.11n (M1 Greervieia, 81 Mbps, 16-GAM) TWLAN (X 106

10116 | CAG | IEEE 302,130 (HT Greereid, 136 B4.0AM) WOAN .16 108
10177 | CAG | IEEE 802.11n {HT Mixwc. 13.5 Mbps, BPSK) AN B07 166
10118 | CAD | IEEE 802.11n (HT Mixse, 31 Mbps, 16 OAM) WAAN [ 196
10119 | GAD | IEEE 802.11n (HT Miead, 135 Mbpe, 54 GAM) WLAN 513 296
10140 | CAD | LTE-FDD (SC-FOMA 100% RE_ 15 WHa, 1 6-CAM (TEFDO X3 298
10147 | CAD | LTE-FDD (SC-FDMA. 100% RE_18 WHz, 64-GAM) LTE 200 853 -84
10142 | CAD | LTE-FDD (SC FONA, 00% RS, IMHz, OPSK) LTE-+DD 573 -9
10143 | CAD | [TE-FDD (S FONA, 100% RB, 3MHz, 16-GAM) OE FOD 638 266
10144 | CAG | LTE-FDD (SC.FOMA, 100% 8, 3 MHE, 64 GAM) LTEFDD 565 =686
10125 | GAC | LTEFDD (SC-FOMA, 106% R, 1.4 MHz, GPSX) UEFDO 578 266

70146 | CAC | LT | AT | LTEFDO [SC-FOMA, 100% RB, 1.4 MHz, 15 GAM| LTE-FDB 541 266

30147 | GAG | LTE-FDD (SC-FOMA, 10G% AR, 1.4 Mz, B4-OAM) IFEFOD 572 206
0148 | CAE | LTE£DO (SC-FOMA, 50% RR, 20 14Hz, 18 GAM) LTEFOD 42 166
70150 | GAE | LTED0 (SC-FOMA, 50% A, 20 1HE B2 GAM) LTE-FOD 580 <80
| 10751 | CAE | LTE-7DO ISC-FOMA, 50% AE, 20 MHz, GASK) LTE 10D 928 TR E
10952 | CAE | LTE 700 (SC.FOMA, 50% RB, 20 Wz, 16-QAM) TET0D R <36
10153 | CAE | ITE-TD0 (SC-FOMA, 50% AB, 20 Wiz, 54-0AM) TETOD 10.08 +06
10754 | CAF —F—E'Wu Fnoq 50% AB, 10 M-z, OPSK] OEFOD 575 338

{10355 | CAF | LTE FOD (SC-FOMA, 50% A, 10MHz, 16-GAM) TOeFoo 643 108
10768 | CAF | UE Eﬁﬁcsem—’ 50% AR, & MHz, GPSK) TEFOD 5.9 105

| 10157 T CAE | TE-FDD (5C-FOMA, 50% A8, 5 MHz. * 6 0AM)| LTEF00 649 198
10188 CAE | LTE-FDD (SCEDMA, S0% BB 100z, 64-0AM) LTEFDO 33 195 |

10758 | CAG | LTE-FDD (5C.2DMA 50% AB, 5 MHE, B4GAM] TEF0D 554 1956 |
10160~ CAG | [TE-FDD (5C FOMA_50% AB, 15 Mriz. GPSK] LTEFDO [ 198
| 10161 * CAG | LTE.FOD (SCFDMA_S0% RB. 15 Mz, 16-0MM] LTE FGO 643 466
| 10167 | CAG | LTE-FOD (SC EDMA 50% AB, 15 MHe, 64-0AM) TEFDD 6.5 498
10106 | CAG uem (SCFONA 50% A8, 1.4 Mz, QPSK| LEFDO 5.46 165
10167 CAG | LTE FOD (SC-FOMA. 50% 7B, 1.4 Mz, 16 0AM] JE-FDO .21 268
10168 TAG | LTE-FOD (SC-FDMA 50% S8, 1 4 MH2, 54-CAM) LTEFDO 078 298
(10168 | CAG | LTE.FOD (SC.FOMA 1 AR, 20MHz GPSK] EFDO 57 =65
10170 | CAG | (TE-FOD (SC FOMA. 1 AB, 30z, 16-0AM) (TEFOD 6.5z =56 |
10171 | CAE | LTE-FDD (SCFOMA. 1 RB, 20MHz, C4-0AM) UEFDO 649 —E6
10172 | CAE | LTE-TDD (SC-FOMA. 1 AB, 20 MiHz, OPSK] 7E-70D 921 =06
10173 | GAE m—mo'%mux 1 RB, 20 Mz, 16-GAM) L7E-T00 a.48 G E
10174 | CAF | LTE-TOD (SC-FOMA, 1 BB, 20 MHz, 54-0AM) ETOD 098 | 10
G175 | GAF | LTETDO (SCFOWA, 1 B, 10MHz, GPSK) CEFoD 572 36
10178 | CAF | LTEFCO (SC-FOMA, 1 RB, 10MHz, 1E-0AM) LTE-FOD €57 258
10177 | CAE | [TEFDO (SC-FOMA, 1 A=, SMHz, GPSK) ITEFOD £73 196

10170 | CAE | LTE-FGD (SG-FOMA, 1 A3, 5MHz, 15.GAM) TE-FO0 £52 126

10179 | AAE | LTE-FOD (SC FOMA, 1 A3, 0MHz, & : T5-F00 (5] 494

| 10180 | CAG | [TF-F0D ([SCFDMA, 1 RS, SMHZ S4-0AM) 1= F00 £50 +86
10181 | CAG | LTEF0D 1 RS, 15MHz, O7SK) LTE-FDD (&3 484
10122 | CAG | [TE-FOD (SC-FONA, 1 AS, 184THz, 16-0AM) /e £00 5.52 388
70783 | CAG | LTE FDD (SC-FOMA, 1 B, 16MHz, 52-GAM) OE-F00 660 108
0184 | CAG | LTEFDD (SC-FOMA, 1 RB, 3MH7, GFSK) iTefoo 5.73 205

10785 | CAI | LTEFOD (5G-FOMA, 1 R, 3 Wz 15 LEFD0 A6t 98
10786 | CAG | LTE-FDD (SC-DMA, 1 RB. 3MHz 54 OAM) TEF0o 850 188
10187 | CAG | LTE.FDD (SC-FOMA, 1 RS, 1.4 MMz, CPBK) LTEFDO 573 £9.8
10188 | CAG | LTE-FDD (SC-FDMA, 1 RE. 1.2 Wz, 13-QAM) LTEFOD ¥.50 195
10189 | CAE | (TE-FOD (S0FDMA. 1 RE. 1.8 Mz 54.0AM) \TEFOD 850 a6
10193 | CAE | IEEE 802.11n (HT Gronfuid, 6,508, 3PSK)_ LAN 805 | 6
10184 | AND | IEEF 832110 (W1 Geeedeid, 30 Nops. 16-QAM) WLAR 312 | 8%
10185 | CAE | TEEE 832110 (HY Groanfad, 65 Mops, 64-OAM) WLAN a2 +26
10196 ~ CAFE | IEEE 802.11n (HT Momd, 6.5 Mops, BPSK) WLAN ERL) 295
10197 | AAE | IEEE 802 11n (HT Mixsd, 38 Mbps, 16-0AM) WLAN 8.13 9.6
10198 | GAF TEEE 602111 (HT Mind, €5 Wope, 64-0AM) WLAN 827 196
10219 | CAF | IEEE €32.11n (HT Mixnd, 7 2Mops, BPSK) WLAN E) =98
10220 | AAF | IZEL 80211 (MT Muxed, 43 3 Mops, 16-0AW) | WLAN 513 198
10221 | CAC | ISEE £02.11n (HT Mined, 72 2 Maps, 54 GAM) “TWLAW 827 186
10222 | CAC | IEEE 02.11n (HT Mxed, 15Maps. B7SK) WLAN 8.05 266
10223 | CAD 02 710 [HT Mixod, S0Nps. 15-QAM) WLAN 848 =86
10224 | GAD | IEEE 602 11n THT Wixod, 150 Mbos. 64-0AM) WLAN 806 | =98
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10225 | GAD | UMTS-FOD ] | WCDMA 587 08
10220 CAD | LIE-TGO MA, T RB, 1.4 NHz. 16.0AM) | DET0D T
10227 | GAD | LTE-TCO (SC-FOMA. 1 BB, 1 4MHz. 6¢-0AM) | UE-TDD 10.26 198
16228 | CAD | LTE-T0O (SC-FOMA, T RB, 1 4Mrz_ QFSK) E-TD0 822 0%
10220 | DAC | LTE-TCO {SC-FOMA, 1 RB, 3 MHz, 16-0AM) TET0D 9.48 105
10230 | CAC | LTE-TOO (SC-FOMA, 1 BB, 3 MRz, 64 GAW) CETOD 1025 198
| 10231 | CAC | LTE-TOO (SC FOMA. 1 RS, 3MHz, GPSK) LTE-TOD 919 198
16232 | CAD | [TE-TDD (SCFOMA, 1 BB, SMHz, 16-QAM) TETD0 9.8 485
10233 | CAD | LTE-TUD [SG-FOMA, 1 RS, SMHz, 64-0AM) ET00 10.25 486
10234 | CAD | TE-TOD (SCFOMA, 1 RE 5MHz, GPSK) LTE 10D a21 195
10245 | CAD | LTE-TOD (SC-FOMA, 1 RS, 10 MHz, 15-GAMI LTE-TDD 948 166
10238 | CAD | LYE-TOD (SC-FOMA, 1 B, 10 MHz, 64-0AM) UE700 10.85 166
10237 | CAD | LTE-TOD (SC-FDMA, 1 RS, 10MH7, GPEK) LTET00 a2 86
| 10238 | CAS | LTE-TOD (SC-FOMA, T Ra. 16 MHz, 15-0AM) TE-TOD 9.25 106
10239 | CAB | LTE-TOD (SC-FOMA, 1 RB, 15 MHa, 64-QAM) LT=790 1025 196
10240 | CAB | [TF-T0D (SCFOWA, 1 A3, 15 MHz, OPSK) =100 921 86
10241 | TAB_| LTE TDD (50 FOMA, 50% B, | AMHz. 16-GAM) iz 100 T om =56
10242 | CAD | LTE-TOD (SC-FOMA, 50% RB, 1 AMHz, 64-0AM) LIETO0 256 +686
10243 | CAD | LTE TOD (SC-FOMBA, 50% RB, 1.4 Wiz, OPSK) OE-T00 545 <06
10244 | CAD | LTL-TOD (SC-FDMA, 50% RB, Mz 18-QWM) LTE-T00 1005 06
10245 | CAC | LTE-TOD (SC-TOMA, 50% RE, 3 Mz, B4-GAM) LTE-TOD 1005 BT
10245 | CAG | LTE.TDD (SC-FDMA, 50°% AR, 3 Mz QPSK) — CLTE-TOO 830 208
10247 | CAG | LTE-TDD (SC-ZDMA, 50% RB, 5MFz 15.GAM) TE-T00 a% T
10248 | CAG | LTE-TOD (SC-FDMA, 50% AB, 5 M-z, C4-0AM| \TE-T0O 1009 96
10249 | CAG “‘——M TOD (SC-FOMA. $0% A5, 5 M-z, GPSK) LTET00 ] 35 |
10280 | CAG | LT=-10D (SG-FOMA, 50% RB. 10 MHz, 15-0AM] LTE-T100 5e a0
10251 | CAF | LT=-TDD (SC-FOMA, 50% RB. 10 Mz, 5+-0AM) [TE-100 1017 +38
10252 | CAF | LTE-TOD (SC-FOMA. 50% RB, 10 Mkz, GPSK|. OETO0 L 194
70753 | CAF | LTE-TOD (SC-FDMA, 50% R, 15 MH2, 16-0AM)] JE-T00 ~sE0 1948
10254 | CAB | LTE-TOD (SC-FOMA, 50% RE 15 Mz, 64 GAM) LTE-T00 1074 FEL
10255 | CAB | LTE.TOD (SC-FOMA, 50% WB. 15 MMz, QPSK| TE-T00 ) 198
10256 | CAB | LTE-TOD (SCEDMA. 100% A8 1 AMHZ 15:0AM) LTET00 ) 195
10257 | CAD | LTE-TDD (SC-FDMA. 100% AB. 1.4 MMz, 84-0AM] TET00 1008 198
[ 70#58 | CAD | LTE-TDD (SC-FDMA. 100% A8, 1.4 MHz, GPSK UET00 M | 486
70259 | CAD | LTE-TOD (SC-FOMA. 100% AB, 3 Wiz, 1 6-0AM] LJE-100 358 498
10260 | CAG | LTE-TDD (SC.FDMA, 100% A6, 3 MH2, 54-0AM TE-TOD 9.87 135
10261 | CAG | LTE-TDD (SC-FDMA. 100% 3B, 3 MHz, QPSK) OET00 724 408
10282 | CAG | LTE-TOD (SGFOMA. 100% AB, 5 MHZ, 16-0AM] \TE-T0D Gea 196
10263 | CAG | LTE-TOD (SC-FDMA. 100% A8, & MHz, 54-0AM) LTETOD 1018 108
10264 | CAG | LTE-TDD (S0-FDMA. 100% A8, SMHz, OPSK) TET00 923 | 198
107285 | GG | LTE-TDD (SCFDMA. 100% A8, 10 MHz, 16-0AM) TETOD 952 296
10266 | CAF | LTE-TDO (SC-FDMA. 100% R, 10 MHz, 64-0AM)| 7€ 70D 007 | 208
10287 | CAF | LTE 100 (SC-FOMA, 100% 78, 10 MiHz, GPSK) 7€ T0D 830 | 486
10266 | CAF | LTE-10D (SC-T DMA. 100% 8. 15 Mz 16.QAM)] LTETDD 10.06 06
10268 | CA3 | LTE-TOO (SC-FOMA. 100% RB, 15 MHz, 64 OAM| \TE-TRD 10.13 0.6
10270 | CAB | LTE-TDD (SC-FOMA, 100% A8, 15 Mz, GPSx) TETOD 9.58 6
10274 | CAB | UMTS-FDO (HSUPA, Subiest 5. SGPP Rez 10) ~ WCDMA <87 108
10275 | CAD | UMTS-FDO (HSUPA, Sutiost 5. 3GPP ReB.4) | WDMA 396 196
10277 | CAD | PHS 1GPSK) S BREl 195
10278 | CAD | PHS (GPSK, BW 384 VHz, RoloN 05) s 1181 98
(10270 | CAG | PHS (OPSK. BW 8841z, Ackoll 0.38) S 1218 98
| 10290 | CAG | COMAZ0GC. 3C!, 5055, Full Rate _ GOMAZO00 a9 45
10261 | CAG | COMAR00C, AC3, 5055, Ful Aaw COMASGOD 348 =06
(10232 | CAG | COMAR000, AG3, 5002 Ful Ram COMAZOO0 | 338 | .46
(10293 | CAG | COMA2000, AC3, SCA, Ful S COMAZC00 350 =68
10295 | CAG | COMAR0G0, AC?, 503, 1791 Rais 25 COMAZCO0 | 1248 98
10297 | CA7 | LTE-FDD (SC-FDMA, 0% AR, 20MHz QPSK) | OEFDD 681 | :68
16283 | CA® | LTE-FDD (SC-FOMA, 50% RB, 3 -z, GPSK) GEFDD 572 08
10283 | CA® | [TE-FOD (SCFOMA, 50% RB, 3 MFz_16-0AM) LTEFDS [ 256
10300 | CAC | ITE-FOD (SCFOMA, 60% AB, IWHz 62.0AM) LTEFD0 E 60 206
10301 | CAC | TEEE 802760 WIMAX (29.18. S ma, 10MHz. QPSK, PUSC) | VaMAX 1208 396
10307 | CAA | IFEE 802166 WWAX (2918, 8 ms, 10 MHz. OPSK, PUSC. 3GTAL) | WIMAX 12.57 188
0863 | CAB |seemuumvssmg1owmmsc VAMAX 1282 =36
10304 | CAA | IEEE B02.16 WIAAX (2378, § me, 10MIz. aom.vusc VIMAX [ P
10305 | GAA | TEEE 302,168 WINAX (3715, 10ms, 10 Mz, BAGAM. VIMAX 1524 e
10306 | CAA | TEEE 80216 WINAX (29 18, 10m, 10 Mz, 6AQAMN. PU msct VIMAX 1467 SB 0
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10307 | ANS | EEE 802 18 VAMAX (2218, 10ms. 10 Mz, GPSK, PUSO) WIMAX 14.49 88
10306 | AAS | IEEE 802 166 WIMAX (28:10, 10ma, 10 MHz, 160AM PUSO) WIMAX 1445 <56
10306 | AAS | IEEE 802,166 WIMAX (2315, 10 ms. 10 MHz. 160AM AMOC VANAX 1458 =T
10310 | AAS | IEEE 602,168 VAMAX (25:18, 10me. 10MHz, GPSK, AMG 293 WIMAX 1457 a6 |
[ 10371 | AAS | LTE-FOD (SC.FOMA, 100% S8, 15 Mz, GPSK) LTEFDD [ =
10313 | ARD | IDEN 12 IDEN 1069 106
10314 | AAD | IDEN 16 IBEN 1348 298
10316 | AAD | IEEE 802 175 WiFl 24 Gz [DSS8, 1 Mops. 980T 9C) WLAN (K2 106
10316 | AAD | IEEE 802 11g Wiri 2 4 GHa (ERP-OF DI € Mbps, 96pc o) WLAN [ 198
10317 | AAA | TEEE €02 11a WIFI 5 GHz (OFOM, 6 Mbpa, 96p< d2) VILAN 33 198
10352 | AAA | Puige Waneiorm (200 Hz, 10%) Generc 000 | 496
10353 | AAA T Puige Waveiorm (200 Hz, 20%) Gunerc 899 | 08
10354 T AAA | Puise Wanaiorm (200 Hz, 40%) Generc 358 4946
10355 | AAA | Piise Wavaform (200 Hz, 60%) Gongre 222 485
10356 | AAA | Fuise Wavafoem (200 Hr, S0%) Ganerc 087 | 485
10067 | AAA | QPSK Wavelorm, 1 MHE Genere 510 135
10386 | AAA | QPSK Waveform, 10MHz Ganerc 5.22 108
10386 | AAR | B4 GAM Warveiorm, 100 KHE Generc a8 195
10396 | AAA | 66 QAM Vanarorm, 40 MHz Ganerc 8.27 195
10400 | AAD | IEEE 802.11ac WF) (Z20MHz, 64-QAN, S9pc o) WLAN 337 423
10401 | AAA | IEEE 602.118c Wir | (ADMHz, 64-OAN. 99p2 o) WLAN a.60 185
10402 | AAA | IEEE €02 11ac W (B0 MIH7. 64 QAN 99g0 0¢) WLAN 853 08
(10403 | AAB | COMAZ00O (1XEV-D0.Rav.0) | COMAR000 376 | 08
| 10804 | AAB | COMAZD00 {1xEV-00. Aev A) COMARI0D 377 | 208
10406 | AAD | COMAZ000, ACS, SCI2 SCHO, Ful Sate | COMAZ000 522 308
10210 | AAR | LTE-TOO (SG-FOMA, | FB, 10MI%z, GPSK, UL SU2+2,3,4.7689] | LTETOD 7.2 96
10414 | AAN | WLAN CCOF, E4-0AM, 40 Witz Ganoric 854 £98
10218 | AAA | IEEE 602110 b Wil 2.4 GHz [DSSS, 1 Mbps, 680c &) WLAN 154 0.6
10418 | AAA | IEEE 802 11g Wi 2,6 GHz (FAP.OFDM, B MOps. S ac) WO 823 +9.6
10417 | AAA | IEEE 8021 1ath WiFl 5 GHz (OFDOM, 5 Mops, 995 d6) WLAN 823 +95
10418 | AAA | IEEE 802 11g W1 2 £GHz (DSSS-OFOM, Ghoos, 99pc. Lang! | WLAN aa 85
10419 | AAA | IEEE 802.11g Wi 2.4 GHz (0SS5 OFOM, 6 Mope. 99pe, Stort) | WLAN 219 05
10422 | AAA | IEEE B02 110 (MT Grewniaid, 72 BPSK) T WLAN 83 I
10423 | AAA | IEEE B02 11 (M1 Greentieic, 43.3 Mbgs, 16-QAN) WLAN 547 106
10424 | AAE | IEEE B02.11n (HT Greentisic, 72.2 Mbps, 64-QAM) TWLAN 840 £8.6
10425 | AAE | IEEE B02.11n {HT Greentieic, 15 Mbps, BPSK) WLAN 841 95
10428 | AAE | IEEE 80211 (HT Graenfieic, 50 Mbgs, 15-0AM] WU 845 86
10427 | AAR | TEEE B02.11n (HT Greerieid, 150 Vitos, 84 GAM] WOAN BA1 =X
10430 | AAB | LTE-FDD (OFOMA. 6 MMz, E T 3.1 E-Fo0 828 00
10431 | AAC | LTE-FOO (OFOMA, 10 Wz, £7M 3.1 TEFOD 638 =T
10432 | AAR | LTEFDD (OFOMA, 1808z £ TM 3.1 T LTE-FDD B34 198
10433 | AAC | [TE-FDD (OFOMA, 20 MHE E-TM 3.1 TEFDD B3 196
10434 | AAG | Vi COMA (B8 Tes! Modsl 1, 84 DFCH] WEDNA 880 196
10435 | AAA | LTE-T0D (SCTOMA, 1 A, 20MHz, GPSK, UL 5ub) TETD0 T8 195
10447 | AAA | LTEFDD (OFDMA, 5MHz, £TM 3.1, Cipo g eaw) TEFDO 7% 84
10448 | AAA | LTE-FDO (OFDMA, 10MHz, E-TAV S 1, Gl 24%) JEFDD 753 EXIN
10443 | AAC | LTE-Z0D (OFDMA, 15WHz. E-T1 3.1, Clioog 24%, JEFDO 751 86
10450 | AAA | LTEFDD (OFDMA, 20 WMz, £-174 3.1, Gliopeg $4%) TTEFDD 748 86
10451 | AAA | W (BS Tos| Mode! 1, 84 DPCH, Clpping 44%) CWCDMA 788 s68
10453 | AAC | VaAdation (Souaro, 10 ma. 1 ma| - | Tes 10.00 106
10458 | AAC | IFFF 802 11ac WIFi (160 MMz, 5-CAM, 85 oc) | WLAN [ 486
10457 | AMC | UMTE-FO0 (DG HSOPA] WCOMA T 6E2 =56
10453 | AAG | COMAZ000 (14EV-DO, Rev. B, 2 cariers) " COWAZ000 =3 =56
10455 | AAC | COMA000 (1xEV-DO, Rew. B, 3 camien) COMAZI00 8§25 | 8¢
10480 | AAC | UMTS-FDC (WCCMA, AR} WCOMA 238 96
1041 | AMC | LTE-TOD (SC-FOMA, 1 RB, 1 ANz, GPSK. UL Sub) LTE-T0D 782 <56
10462 | AAC | [TE-TOD (SC-FOMA, 1 RB, 1 aHz_ 15 GAW, UL Sub) LTE-7D0 8.30 256
10463 | AAD | LTE-TOD (S0-FOMA. 1 AB. 1 AMHz. 66 QAM, UL Sub; 0E-700 856 <56
10484 | AAD | LTE-TOD (SC-FOMA 1 AB, 4MHz GPEK, LA Su) L7E-T00 782 06 |
10465 | AMG mﬁﬁﬁ%‘“‘—h’.mx B, 30Hz, 18-0AM. UL Sub) UEF00 .32 SBE
10405 | ANC | LTE.TOD (SCFOMA, 1 HE, 3MHZ, 64-GAM, UL Sub) TOET00 867 06 |
10467 | AAA_| TYE-TOD (SC FOMA. 1 R, 5 Mriz, GPSK, UL S0 iTE-T00 782 208
T0AES | AAF | LTETOD (SCFOMA. 1 A, 5MEz, 16-OAM, UL Sub) LTE-T00 832 <06
104E0 | AAD | LTE-TOD (SO-FOMA. 1 AB, 5 Mz, 64-0AM, UL 5i6) e300 3 i0E
(10470 | AAD | LTE-TOD (SC-FDMA, | A5, 10 Mz OPSK, UL Sub)} TET00 782 98
10471 | ANC | LTE-TOD (SC-FOMA, 3 RB, 10 Wz, 15.0AM, LA Sub) ITE-700 832 396
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10472 | AAC | LTE-TOD (SCFDMA, 1 R, 10 AWz, 54-CAM, UL Sub)| LT1E100 857 =86
10473 | ARA_ | LTE-T0D (SC-FDMA, 1 RB, 16z, GPSK UL S00) OE-10D T8 | 88
10474 ARG | LTE-TOD (SC-FDMA. 1 RB, 15 Mz, 16-0AM, UL 5.3) LTE-T00 32 86
(7045 | ARD | LTE-TOD (SC-FDMA. 1 BB, 18 Wilz. 54.GAM, U 50) UE-T00 BE7 96
10477 | AAC | LTE-TDD (SC-FOMA_ 1 RB, 20 MHz. 16-QAM, UL 8 LTE-T00 |82 398
10478 | AAC | LTE-TDD (SCFDMA_Y BB, 20 1Az, 64 GAM, UL 5u8) OET00 857 e
10478 | AAC | LTE-TDD (SC-FDMA 50% A8 1.4MiHz, OPSK, UL Sub) \TE-TDO 774 =98
10460 | AAA | LTETDO (SC FOMA 50% 78, 14 Mz, 16-0AN, UL Sub) TET00 5.8 208
10481 | AAA | LTE-TOO (SC-FDMA. 50% RB, 1.4 MFz, 64-0AM, UL Sub) € 100 545 195
10482 | AAA | LTE-1D0 (SC.FOMA. 50% A8, 3MHz, GPSK. UL Sut) TET00 7.01 485
10483 | AAA | LTE-TOO (SC-FOMA, 50% RS, 5 MHz, 165-OAM. Sub) & 100 3.35 80
10484 | AAB | LTE-TDO (SC-FOMA, 50% R\, 3 Mz, 62 OAM. UL Sut) TET00 847 484
10485 | AAS | LTE-TDO (SC-FOMA. 50% RB, EMHz, GPEX. UL Sub) OET00 |15 498
10806 | AAB | LTE-TOO (SC-FDMA. 50% RS, 5MHz, 15 OAM UL Sut) TE-T00 (XD 185
10407 | AAC | LTE-TDO (SC-FOMA. B AB. 5MHz, 54-OAM. UL Sub) ETOO .60 108
10488 | AAC | (TF-T00 (SC FOMA. 60% AB_10MHz, GPSK. UL 5ut) ITET00 7.70 198
10486 | AAC | LTE-TDO (S FOMA. 50% RB, 10 M, 16-0AM, UL 5ub) LYET00 .41 198
10400 | AAF T LTE 100 (SO-FDMA. 508 RB, 10 MHa, 54-0AM, UL Sub) LTE 100 HE4 195
10491 | AAF | LTE-TD0 (SC-FDMA, 50% RB. 15 MHz, GPSK, UL Sub) TET00 774 485
10492 | AAF | LTE-TDO (SC-FDMA, 50% R, 15MHz, T6-0AM, UL Sub) LTET0O 847 98

10493 | AAF | LTE-TDO (SC-FDMA, B0% A8, 15 MHz, 54 GAM, UL 506} OET0D 885 | 485
10404 | AAF | LTE.TDO (SC-FIMA, 50% RH. 20 MHz, OPSK. UL Sut) | IYETO0 774 208
10485 | AAF | LTE-TDO (SC-FOMA_B0% RE, S0MHy, 16-QAMA, UL Subj _| OET00 837 | 108
10486 | AAE | ITE_TOO (SC-FDMA. 50% AB, 20 MHz, 64-CAM, UL Sub) ITE-TOD 854 | 98
10437 | AAE | LTE-TDD (SCFLMA, 10% A8, 1.4 MHz, GPSK, UL Sut) LTETOD 7.67 98
10408 | AAE | [TE-100 (SC-FOMA. 100% RB, 1.4 MHz, 16-0AM, UL Sub) | GET0D 340 96
10490 | AAC | LTE TDO (SC-FDMA, 100% 7B, 7.4 Wi, 64-0AM, UL Subj [ ETDD 880 | +06
10500 | AAF | LTE-TOD (SC-FOMA, 100% P8, 3MHx, GPSK, UL But) [ OETOD 7a7 | s08
10501 | AAF | LYE-TOE (SC-FDMA, 100% RB, IMHz. 16-GAIA, UL Sub] UETOD | B4 +06
10502 | AAB | LTE-TOD (SC-FOMA. 100% FB, 3AIHZ, 55-GAM, UL Subl TET0D 85 | a8
10503 | AAB | LTE-TOD (SC-FOMA. 100% RB, 5MMz, QPSK. UL S} | UET00 7.72 16
10504 | AAB | LTE-T0D {SC-FOMA_100% RB, 5 MMz, 16-0AM, UL Sub) TE-TO0 831 95
10505 | AAC | ITE-T0D (SC-FOMA. 100% RB, SMHz, 64.0AM, UL 5ud] LTE-TOD a5t 196
10508 | AAC_| LTE-TDD (SC-FOMA, 100% AB, 10MHz, GPSX. UL Sub] LTE 100 7.74 a0
10507 | AAC | LTE-TOD (SC-TOMA, 100% RB, 1 DMHz, 1E-QOAM. UL Suibj & T0D 836 196
70508 | AAF | LTE-TDD (SC-FOMA, 100% AB, 10 MHz, 64-GAM. UL Sub) LTET0D 655 80
10509 | AAF | LTE-TOD (SC-FOMA, 100% RB, 16 MHz, GPEX. UL Sub; GE-T00 7.9 9.6
10510 | AAF | LTE-TOD (SC-FOMA, 100% RB, 15MHz, 16-GAN. UL Sub) TETOD [ 86
10511 | AAF | [TE-TOD {SC-FOMA, 160% HE, 15MHz. 64-QAM. UL Sub) LTE-TOD 841 6
10512 | AAF | [YE-T0D (SCFOMA, 100% RB, 20 MHz OPSK, UL Si) LTE-TDD 7.74 196
10513 | AAF | ITE-TOD (SC-FOMA, 100% RB, 20MHz. 16-0AM, UL Sub) CTE-TOD 842 108
10514 | AAE | LTE-TOD (SC-FOMA, 100% R, 20MHz, 64-GAM, UL Sub) —OETOD &5 196
10515 | AAE | IEEE 802 115 WiFl 2 4 GHz (0SS5, 2 Mops, B9pe oc) WAN 158 06
10516 | AAE | IEEE 802 115 WiF| 2.4 GHz (DSSS. 5.5 Mbps, fiepe 0c) WLAN 1.57 85
10517 | AAF | IEEE 802.11b Wil 2.4 GHa [DSSS. 11 Mbps, 89pc oo) TWLAN 158 294
10518 | AAF | IEEE 802.11a WIFi 5 GHz (OFDM., 3 Mbpw, 990¢ 05) WLAN E23 295
{10515 | AAF | IEEE 802 11a'h WiFi 5 Ghz (OFDW, 72 Mbs, 85pc dc) T WOAN 830 ~a4
| 10520 | AAB | TEEE 802 11a/h WiF| 5 GHz (OFUI. 18 Mbgs, 9pc dt) WLAN 812 86
| 10521 | AAB | IEFF 602.11aM Wiri 5GHz (OFDIA, 24 Mbgs, 99pc ag) WUAN 7.97 288
10522 | AAB | IEEE B02 11ah WiFl 5 GHa (OFDM, 38 Mbgs, 38pc dc) WA §45 08
10523 | ANG | IEEE 802 11aM Wi 5 GHz (OFD)M, 48 Mbes, 39pc o) WOW EQE 58
10524 | AAC | IEEE B02.11ah Wiri 5GHz [OFOM, 5% Mbgs, 38pc dg) [ WOAN 527 108
10525 | ARG | IEEE 0021122 WiF! (20 MHz. MCS0, 999 oo VAN 636 186
10525 | AAF | IEEE 8021182 WIF (20 MHz, MCS1, 86pe do) VAAN (5] 86
10527 | AAF | IECE 802.11az WIFI (20 MiHz, MGS2, 900 oc) WLAN (X3] BE
10529 | AAF | IEEE 602.118c WIF (20 MMz, MGS3, 95pc o) VAN (3 <6E
10529 | AAF | IEEE 802.1130 WF: (20 MHz. IAGSA, 99pc ¢} WLAN 8.36 266
10551 | AAF | IEEE 802.71ac WiF (20 MMz, MICSE, 99gc de) VAN (X5 296
10832 | AAF | IEEE 802 1120 W (20 Mz ACS7, 900c o¢) AN BECE 206
10653 | AME | IEEF 8021180 Wik (20 1AMz MCSS, 99¢c do) T WA 838 S5 E
10834 | ARE | TEEE 802.11ac VAF (40 MHZ G50, 98pc da) VAN 65 PLX]
10535 | AAF | IFFE B02.1 18c VAFi (40 MHz, IACS1, 98pe dej VILAN |__e48 108
10535 | AAF | IEEE 502.1 1ac VAF) (40 MMz, MC52, 98pc do} VALAN S 288
10557 | AAF | IEEE B0Z.178c Wi (20 MHE, IACS3, 98pc do) VALAN 244 236
10538 | AAF | TEEE 302.11ac WF (40 Midz, MCSA, S8pe da) VAAN 854 08
{10540 | AAA | IEEE 802.11ac WiFi (40 MHz, MACSS, 9o do) VILAN 83 | 06
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10541 | AAA | IEEE 8021160 WIF/ (40 MHZ, MGS7, 99pC 02) WLAN 245 06 |
10542 | AAA | IEEE €02 11ac Wir| (A0MHZ. MCSE, 93p¢ oz WIAN WEs 286 |
10543 | AAC | IEEE BOZ 11ac Wir' (40 MHz. MGSG, 20 e WLAN 565 | 66 |
10544 | AAC | IEEE B0 1182 Wir| (B0 MHz. MCSO, 53pc oo WLAN 847 Y
10545 | AAC | IEEE B2 11ac WiF| (30 MiHz MCS, S o | WLAN 855 -8
10546 | AAC | IEEE B0Z 1155 WIF/ (80 MMz MCS3, 29pc 02 | WLAN 836 906
10547 | AAC | TEEF 802.11a2 WiF: (80 MHZ MCS3, S9pc o WLAN 8.0 =08
10546 | AAC | IEEE BDZ 112z WiF (30 MiHz, MGS4, F9pc 6¢) WLAN aar 196
10550 | AAC | IEEE 802 1 18 WIF: (80 MHE MCSE, S8p: oc, WLAN [ET] 138
10551 | AAC | IEEE 802.1 1ac WIF: (30 MHz, MCS7, 98ps 02 WLAN 850 198
10552 | AAC | IEEE B0Z11ac VAFI (30 MHz, ACSE, S6pe oo WLAN 842 195
10553 | AAC | IEEE 802.1 fac WIF (80 Mz, MCS8, 99pe o WLAN 845 495
10554 | AAC | TEEE BO02.712< WAF: (160 MMz, MGSO0, 9900 o) WA 8.40 195
10555 | AAC | IEEE 8023 1ac WIFI (160 WH2. MCST. 86pa do) WA 847 184
10556 | AAC | IEEE 8021130 WiF: (160 NHz, MGS2, 9pe 0c) WLAN 850 496
10557 | AAC | IEFF 8021182 WiF (160 MMz, MCS3, 9500 05) = WLAN 852 Pl
10558 | AAC | TEEE 802 11az WAF (160 Mz, MGSA, 0902 o¢) WLAN a8t 4948
10560 | AAC | IEEE 8021 1z WIF (180 MMz, MGSE, 95pz o) WLAN 573 195
10561 | AAC | IEEE 802 11as WIF! (160 MMz, MCS7, 8805 62) WIiAN 858 198
10562 | AAC | IEEE 80211z WiF: (160 MHz, MCS8. 98 dc) WLAN E) 196
10563 | AAC | IEEE 802.118c WIF: (100 MMz, MCSE, 98pa do) WIAN 877 485
10564 | AAC | IEEE 80211 wﬁ,mnm. Ex] WLAN 835 34
10565 | AAC | IEEF 602110 Wil 2.4 GHz (DSSS OFOM, 12 Maps, 9gc 0¢i WLAN (X 388
10566 | AAC | IEEE E0Z 11g Wi 2.4 Ghz (USSS-OFDM, 18Mbps, 98ccdc) | WLAN I 5E) 198
10567 | AAC | IEEE B0211g Wi 2.4 GHz (D555.0FOM, 24 Mops, 985¢ dol WLAN 300 198
10568 | AAC | IEEE 802 119 Wi 2 4 Ghz [DSSS-OF DM, 36 Mobps, 95pc do) WLAN 3.37 195
10569 | AAC —se"s"‘m""_%a 1g W1 2.4 GHz [D555-0FOM, 16 Mops, 98¢ de WLAN 310 198
10570 | AAC | IEEE 802 11g Wil 2.4 GHz (D5SS-OFDM, 54 Mbpe, iipa o¢) | WIAN 830 | 194
10571 | AAC | IEEE £02.11b Wil 2.4 GHz [DSSS, 1 Mbps. 6000 <) TWLAN 1.99 498
10572 | AAC | IEEE B02711b WiFi 2.6 GHz (0SS5, 2 Mbps. §500e 00 WLAN 19 | 295
10573 | AAC | IEEE 602 110 WiFi 2 4 GHE [DSSS_5 5 Mbps. %000 o) WOAN 198 | 85
10574 | AAC | IEEE 802110 Wi 2.4 GHz (D555, 11 Mbps, 90pc &) WLAN 198 | —o8 |
10575 | AAC | IFFF 802 110 Wi 2.6 GHz [DSSS5-OFOM, ENbps. 20pc 8) | WALAN 858 | 88
10578 | AAC | IEEE 802 11g WF 24 GHz i Voos. @0n: &) WLAN 880 | 108
10577 | AAC | IEEE 802119 W1 2.4 GHz (OSSS-OFDM, 12 Mps, 9050 el WLAN 870 | 196
(10578 | AAC | IEEE 802 11g WFI 2.4 GHz [DSSS-OFOM, 18Mops. 8056 951 WLAN 349 | 08
10578 | AAD | IEEE 80211 Wi 2.4 GHz [DSSS-OFOM, 24Mops 90pc0c) | WIAN 83 | +95
10580 | AAD | IEEF 802 11g Wi 2.4 GHz (DSSS OFOM, 38 Maps. 9050 oc) WOW 876 | 85
10581 | AAD | TEEE 802110 WFI 2 £ GHz (D585 , 48 Mops. 900c dk) WLAN 835 | a6
10582 | AAD | IEFF B02 11 Wi 2.4 GHZ (DSSS-OFDM, 54 Mops. 900 de) WLAN 867 8.0
10583 | AAD | IEEE 802.11ah Wikl 5GHz (OFOM. & Mops, 30pc o) WLOAN 558 98
70584 | AAD | IEEE 802.11aM Wiri 5 Ghz (OFDM, SMops, 0pc de) WIAN &80 108
770585 | AAD | JEEE 802 11ah WIFI 5 GHa (OF DM, 12 Mbps, 80pe de) WOAN 870 | 108
10506 | AAD | IEEE 802 118/ VIITT 5 Glix (OF I, 13Mbyps, 800z oc WIAN 840 | 108
10887 | AAA | IEEE €02.11aM WIFi 5GHa [OFDI, 24 Mbgs, B0 o WIAN 3% | 106
10588 | AAA | IEEE 802112 WIFI B GHz (OFGM, 35 Mbps, 0pe oG, WIAN 876 | 196
10588 | AAA | IEEE 602 11a/h WiFi 5 GHa (OF DM, 48 Mbps. S0pc oc) WLAN 835 +66
10580 | AAA | IEEE 802 11ah WIFi 5 GHz [OF G, 56 Mbpa. 00pe ) WLAN 857 | a6
10501 | AAA | IEFE 802110 (HT Wixed, 20 MMz MCSO, S0pc o) L WEAN 883 8
10802 | AAA | IEEE 02 110 (HT Mbwod, 20 MHzZ MCS1, 900¢ de) | WLAN a7 08
10503 | AAA | IEEE 802111 (MT Mixod, 20MHZ MCS2, 59p¢ o) WIAN B.64 98
10594 | AAA | IEEE B02.11n (HT Mixad, 20 MiHz, MCSJ, S0p¢ 62) WLAN 876 | 1986
105095 | AAA | IEEE B0211n (MT Mixed, 20MHz, MCS4, 502 02) WLAN 872 156
10506 | AAA | IEEE 602 11n (HT Mixed, 20 Mz, MCS5, 20nc do) WLAN a7 9.6
10507 | AAA | IEEE 602.11n (HT Mixed, 20 MEiz. MCS6, 5apc o) WIAN &7 A6
10596 | AsA | Eﬁ'ﬁiin'lmmeomn.%&m WLAN 850 85
| 10588 | AAA | IEEE BO2 110 {HT Mixad, 40 Mz , S0P O WLAN &M +9.6
10500 | AAA | IEEE 602 11n (T Mixad, 40 Mz MCST, 50pc oo WLAN ~ 8m =80
10601 | AAA | IEEE EOZ 110 (HT Mixed, 40MHz MGSZ, 90p¢ 02) WLAN 832 saf
10602 | AAA | IEFE BD2.11n (HT Mixed, 80 MHz MCS3, 50pc o) TWIAN CBoe 86
{10803 | AAR | JEEE 802110 (HT Miwed, 40 Mz, MGS4, B0pc 02 TWLAN 508 208
{10004 | AAA | TEEE 8021 1n (MT Mined, S0MHz. MCSE, 83pc o) WLAN 576 58
10505 | ARA | TEEE 80211n (HT Mized, 40 MHZ MCS6, S0pe 02) WLAN &9 08
10608 | AAC | IEEE 802.11n (HT Mined, 40 Mz, MCS7, S0pc ol WA [ 56
(10807 | AAC | IEEE 802 11ac Wi (20MHz. MCSU, Spe 62) WA B54 98
{10608 | AAC | IEEE 802 1122 WiF! (20MHz. MCS1, 50pc 05) WLAN 877 68
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10608 | AAC | IEE= 602 116c WFI (20MHz, MCS2, 30pc o2) WLAN 857 198
10610 | AAC | IEEE 802 1 1uc WF 120MHz, MC53, 80pc 02) WLAN 878 195
10611 | AAC | IEEE 8021 1ac WEI{20MHz, MCS4, 3002 0%) WLAN 870 196
10812 | AAC | IEEE 602 11ac WF {20MHZ, MCS6, 99pc 62 WLAN 877 485
10813 | AAC | IEEE 802 11ac W (20MHz7, MCS6, S0pe O WLAN 854 488
10614 | AAC | IEEE 602 11ac WF (20MHz, MCS7, S0pc o WLAN 893 285
10615 | AAC | IEEE 802 11ac Wi (20 MHz. MCS8, 80pc o WIAN aR2 56
10615 | AAC | IEEE B02 115z Wi (40 MHZ MCSD, 30ps oo WLAN 482 255
10617 | AAC | IEEE 802 114z WiF (40MiHz MCST, S0pe oo, WLAN 881 | 298
10618 | AAC | IEEE 802 11ac WF! (40 M-z, MCS2, 90pe o) WLAN 858 | 106
10818 TEEE 802118z Wir| (40 MHz. MCS3, S0pe oo) WIAN 838 105
10620 | AAC | IEEE 802.1 1ac WIF' (40 Mz, MCSA, 30pe o) WLAN 387 108
10821 IEEE 8021182 WIF (40 MiHz. MCSE, 80pc oo, WLAR a77 86
10822 | AAC | IEEE 802112z WIFi (40 Mz, MCSB, 80pc o) WLAN 868 8.0
10623 | AAC | IEEE 8021135 WIF| (S0MHz, MCS7, J0pe oc) TWLAN am 96
10624 | AAC | IEEEW,H&M_F-'“DWLMC%&&Q WA 88 0.8
10625 | AAC | IEEE 8021700 Wik (80 MWz, MCSE, S0pe 00) | WLAN 836 08
10626 | AAG | IEEE 8021180 WiF (B0 MHz, MCSO, Sope ooy | Wian L) 06
10627 | AAC | IEEE BO211ac WiE (80 MHZ, MGS1, B0pe 60 WLAN a88 08
10R28 | AAG | IEEE BD2 118z Wir| {80MHZ, MCS2, 30pc oo) WLAN a7 56
10623 | AAC | IEEE 802 118z Wi (50 Mz, MCS9, S0 oc) WIAN 895 9.6
10630 | AAC | IEEE 802.11az WiF! (80Hz, MGS4, #0pe o WIAN a7 08
16631 | AAC | IEEE 802 11ac W (80 MHz, MCSB, 20pc oo WLAN 201 .06
10632 | AAC | IEEE 802 11z WiF (80 Mz, MCS6, 30po o WLAN K
10633 | AAC | IEEE 602.11az WF (B0MHz, MCS?, S0pc oo WLAN a8 | s
10634 | AAC | IEEE ED2 1100 W {SOMHZ, MCSE, 80psos) WLAN 880 | 08
10535 | AAC | IEEE 802 11ac WF {80MHz, MCSS, 99pc oc) WLAN 3.8 29.6
10838 | AAC | IEEE E02 1182 W {1 G0MHZ, MCSO, 90pa de) WLAN 883 196
10637 | AAC | IEEE B02 11ac WFI (180MHz, MGSY, #0ps dc) WLAN 879 196
| 10638 | AAC | IEEE 602 1182 W (1 60MHz, MCS2. 50pc do WLAN 886 5
10635 | AAC | IEEE 602 113z WF (150 MHz, MC33. 900 o WLAN 835 9.6
10640 | AAC | IEEE 802 11ac W {160 MHz, MCS4, 90p= 06, WLAN 898 196
10661 | AAC | IEEE 602 11ac W (180 MRz, MCSS, 3000 &) WLAR 906 £
1084 | AAC | IEEE 802 11ac W {1 80MHz, MCSE, 30pz de) WLAN 906 196
10843 | AAC | IEEE 80211z W (160MHE, MCST. 80p5 de) WIAN 880 196
10644 | AAC | IEEE B02.11ac W (160MHz, MGIE, #0ps &¢) WLAN 5.05 196
10645 | AAC | IEEE 602,118z Wi {100 Mz, MC35, S0p= do) WLAN an 136
10648 | AAC | LTE-TOO (SC-FOMA, 1 8l 5 MHz, GPSK_UL Sube2.7) TET0D .96 196
16647 | AAC | LTE-TDD {SC-FOMA, 1 FB. 20 MRz, QPSA. UL Subwz.7) LTE-T0D 11.96 8.0
1068 | AAC | COMAZDO00 (1x Advarced) COMAZ000 345 94
10852 | AAG | LTE-TDD (OFOMA, 5MHz E TM 3.1, Ciipping 6% LTE-TOD 6a 66
10853 | AAC | LTE-TDD (OFOMA, 10MHZ E-TM 3.1, Ciinping £4%) LTE-TOD 742 206
10654 | AAC | LTE-T0D (OFOMA, 15MHz, £-TM 3,1, Cliping 44'%) TE-TOD a6 198
10855 | AAG | LTE-TOD (OFOMA, 200AHz, E-TM 3.1, Cliooing 44%) CIfETon 72 108
10658 | AAC | Pulse Wavolorm (200 Hz, 10%] Teal 10.00 596
10850 | AAC | Pulss Wavslorm (200 Hz, 20°%) Tt 539 196
10660 | AAC | Puise Wavalarm (200 Hz, 40%) Teat 338 195
10661 | AAC | Pulss Wavalorm (200 Hz, 50%) Teal 222 <86
10662 | AAC | Pulsa Wawalorm (200 Hz, §0%] Teat T ov7 | sed
10670 | AAC | Bluclooth Low E | Buesoatn 218 296
10871 | AAD | IEEF B02 116x {20 MHZ, MCS0. 9092 dc) WLAN 908 | 68
10672 | AAD | IEEE BO2.11ax {20 MHz, MCS1, 909¢ d¢) WLAN 857 58
10873 | AAD | IEEE BOZ 118X {20 MHz, MCSZ. 8092 o) WLAN a7 68
10674 | AAD | IEEE €02 11ax {20 MHz, MCS3. 200 de) WLAN 874 306
(10575 | AAD | IEEE 802.118x (20Miiz, MCS4, 800t de) WIiAN 890 366
10676 | AAD | IEEE 602 11ax [20MHz, MCSS5. 80pc de) WA 877 =66
10677 | AAD | IEEE 802.1 Tax {20 MHz, MC3€_ 900 o WIAN 87 | 188
10678 | AAD | IEEE 602.116x (20MHz, MCS7. 9090 ¢ WLAN 878 50
10673 | AAD | IEEE 802 11ax {20 MHz, MCS6_ 9090 o WLAN 8% %6
10560 | AAD | IEEE 802.110% {20 Mz, MCSE. 800 dc) Wl 880 =686
10881 | AAG | IEEE B2 1 1ax {30 MHz, MCS 10, 90p¢ 0¢) OWOW [ 206
10582 | AAF | IEEE B02 118 (20 MHZ, MCS 11 S0c d2) WA (3 Z68
10883 | AAA | IEEE 802 11ax (20 MHz, MCS0. 99gc &) T WO £42 06
10684 | AAC | IEEE 802 112x (20 MHz, MCS1, 980 de) WA 826 | 296
10685 | AAC | IEEE 802.11ax (20 MHz, MCS2, 999t de) WLAN e 208
10688 | AAC | IEEE 802.11ax (20Wiiz, MCS3 9805 o) A CEC LT
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10887 AAE | IEEE 802.1Vax (20 MHz, MCGSA4, 09pc oc; | WLAN 845 266
10886 AAE | IEFF 802 1 1ax (20 Mz, PACSS, 98pc oo/ TWLAN 87 286
10688 AAD | IEEE 8021 1ax (0 MRz GS3, 96pe dc! [ WiAN 855 296
10660 IEEE 802.1 Tax (20 MHz, MCS7, 99pc dC) WLAN 829 PEY
10681 ~ AAB | IEEF B02.1 Tax (20 MHa, IACS8, 98pc do) WLAN 825 96
1068 ~ AAA | IEEE 802.1Tax (20 MHz, MCSD, 99pc de) WLAN 829 +9.6
TOBSS AR | TEEE B02.118x (20 MHz, MCS10, 89pc dc) WLAN 825 +a8
10854 | AAA | IEEE 832.1 1ax (20 MHa, MOS11, 96pe 6c) ["WLAN 857 +46
10695 AAA | IEEE 832 11ax (40 MHz, MCS0, 90pc 06 WLAN 8.78 198
| T0BSE | AAA | 1EEE 902.11x (40 MH2, MCS1_ 80pc dc) WLAN (3 108
10667 AAA | IEEE 832 11ax (40 MMz, MGS2. 000¢ 0¢) WIAN ¥.81 198
10688 | ARA B32.11ux (40 MHz, MCS3. 80pc de) WLAN 580 195
10668 | AAA | IEEE 8021 1ax (40 MHz, MCS4, 900 4¢) WLAN 8.02 +98
10700 | AAA | TEEE B02.118x (40 MHz, MCSE 93pc o) | WLAN 873 198
10707 | AAA | IEEE 802.11ax (40 MHz, MCS6. 9000 do) | WLAN 8.06 +95
10702 | AAA | IEEE 802.11ax (40 MHz, MCS7, 90pc de) [ WLAN 870 245
10703 | AAA | ESE 802.113x (40 MHz, MCS& 8doc do) WLAN 882 163
10704 | AAA | TEEE 802.11av (40 MHz, MGS9, 800C de) WLAN 856 366
10708 | AAA"| IEEE 302.11ax (40 MMz, MCS10, 99pc 92) WLAN 869 108
10700 | AAC | IEEE 802 11ax (40 MHz, MCS71. 90pc d2) WLAN 580 155
| 10707 | AAG | IEEE B0G.11ax [40MHz, MCSD. 999 6¢) WLAN §37 PrY)
10708 | AAC | IEEE 602.118x (40 MMz, MCS, 9306 de) WIAN 885 [ 405 |
10706 | AAC | IEEE 802.11ax (40 MHz, MCS2, #apc de) WLAN 83 | 408 |
10710 | AAC | IEEE 802.118x (40 MHz, MCS3, 83na do) WLAN 829 456
10717 | AAC | IEEE 802.11ax (40 MHz, MGSA4, 980c 62 WLAN 838 <66
10712 | AAC IEEE 802.11ax {(40MHz, MCS5. 930 dc) WLAN 867 208
10713 | AAC | IEEE B02.11a¥ (40 MHz, MCS8_ 9800 02  TWLAN 833 258
10714 | AAC | IEEE 800 11ax (40 MHz, MOS7, 9996 05) WLAN CEC 268
16716 | AAC | IEEE 801 10x (40 MMz, MCSB, 830¢ dc) T WAN B 296
10716 | AAC | IEEE BO2.1 ax (40 MHz, MGS9. 93¢ d2) WLAN 830 =68
10717 | AAG | [EEE BO2.118x ([40MHz, MCS 10, 39pc a2 WLAN 848 88
| 10718 | AAC | IEEE 802.11mx (40 Mz, MCS11, 39pc da) WLAN 824 56
10710 | AAC | TEEE BO2.11ax {0 MHz, MCSO, S3p¢ de) WLAN  &ai =86
10720 | AAC | IEFF A0G11ax (80 MHz, MOS!. B0pc 0c) | WLAN Bu7 388
10721 | AAC | IEEE BGC 11ax (60 MHz, MCS2, 999¢ d2) WLAN 578 06
10722 | AAC | IEEE 802.118x {BOMMZ, MCS3, 5000 d2) WLAN E55 9E
(10723 | AAC TEEE B02.11ax (EDMHz, MGS4, S00c dz) WLAN 870 L60
10 AAC | TEEE 802 11ax (B0 Mz, MCS5, 50pc o) WLAN EES =06
10725 | AAC | IEEE 802.11ax {60 MHz. MCS6, #0pc 62 WUAN 874 ~66
10726 | AAC | IECE 002.11ax (80 MHz, MCS7, Sopc o= Woan 872 =46
10727 | AAC | EEE 802.11ax (60 MHz. MCSS, E0po o WLAN (1) <48
10728 | AAC | [EEE 80211 ax (80 MHz, MGSU, G0pc 02 WLAN 865 PEY)
10723 | AAS 802 17ax (W0 MHz MCS10, 30pc o) T ITWIAN [ 36
10730 | AAC | IEEE 802 V1ax (80 Nirz MGS11. 90pe 82) WLAN 867 298
10731 | AAG | IFFE 802 115 (80 MHz. ucso.%aq WUAN X5 198
10732 | AAC | IEEE B0Z 11ax (80 MHz MGS1, S99 62) WLAN 845 FET
10733 | AAG | IEEE 802 11ax {80 MHz MCS2, S6pc oc! WLAN 840 196
10738 | AAG | IEEE 802.11ax (80 MHZ MCSS, 89pc &c WLAN 825 495
10735 | AAC | IEEE 002 11ax {80 MHz. MCS4, $9p¢ cc. WLAN 833 494
10735 | AAS | TEEE 802 11ax {80 Mrlz. MCS5, 6300 o) VAN 8Z | 38
10737 | AAC | TEEE 802.11an (B0 NHz MGSB, 9990 co) WLAN 8.35 LI
10738 | AAC | |EEE 802 1140 (80 WHZ. MCS7, Bipe cc) WLAN 842 185
10739 | AAC | TEEE 802 1iav B0tz MGSS, 99p¢ 08 WLAN 829 285
10740 | AAG | TEEF 802 17ax (80 Mz MCSS, S3pc o) o WLAN [X0) 195
13741 | AAC | IEEE 802 1) ax (B0 MHZ. WS'I'II"‘!W!!&) WLAN 840 158
10742 | ANG | IEEE 802 11ax (BONHz MCS11, 59ps o) WLAN 843 195
10743 | AAC | IEEE 802.11ax (1 50MHZ, MCS0, 90pc 82) WLAN Bo4 | 88
10744 | AAC | EEE 8021 1ax {160 M, MCST, 80pc o WLAN 316 296 |
10745 | AAC | TEEE 802.113x (1 G0MFiZ, MCS2, 80pe dc WLAN 553 485
10745 | ANC | IEEE BO0Z 11ax {150 Mz, MCSS, aon:ca WLAN 3 498
10747 | AAC | IEEE 002 11ax (160 Mz, MCSA, “WLAN 804 85
10748 | ANG | IEEE 802 11ax (160 MHE. maq WLAN 253 206
0748 | AAG | JEEE 802 11ax (1B0MHz. MCSE, S0ps o) WLAN [ED) 95
10750 | ANG | |EEE 802 13 (150 Wiz, MOS7, 00p= 55) WLAN EXC) 05
10751 | ANG | IEEE 802,17 as (180 MHz MCSB, 50pe oc) WLAN B | 106
10752 | ANG | IEEE 802 11au (190 14Hz. MOS0, 00pe 6c) WLAN 881 | :08
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uip  Rev ,MW“ Group PAR (dB) | Unc® k «2
vom:uc mmnauaomucsm 8Cps ) WLAN 900 =80
0 £E 602.118x (160 Mz, MCS11, 6Cpe de). T Twaw e EL
10756 | AAC ssemumw‘é‘iw.ucso.wwm WLAN 664 T3
| 10756 uc TEEE 802.11ax (160 MHz, MCS1, T9pe 60 WLAN 877 <A6
10757 | AAC | EEE €02.110x (160 WHE MCS2, 96pe dc| WLAN (% =T
10758 | AAC | EEE B2 11ax (180 MMz, MCS3 53, 99pe oc) WLAN BES 96

10758 | MG | seem'nuuoomz.ucsa 54, 99pc do) CWLAN ) L3
TO7H0 | ARC | ISEE 802 1 ax (150 MMz MCSS, 89pe dc) VILAN 849 296
10781 | AAC  IEEE 802.11ax (160 MHz, MC56, 09pe de) WLAN ess 198
10782 | AAC | IEEE €02 11ax (190 MMz, MCS7, 08pe do) WUAN 843 PET
10763 | AAC | JEEE 602.11ax (160 MHz, MCSE, 0pe du) WLAN 853 196
16764 | AAC | IEEE £02 11ax (160 MMz MCSS, B9pe doj VILAN 054 454
10785 | AAC | IEEE B2 11ax (160 MiHz, MGS10, 98pc dc) WLAN B85 436
10766 | AAC | IEEE BO2 1lax (160 MHz MCS11, 9900 00) WLAN [ 236
10767 | AAC | 5G NR (OP-OFOM, 1 RB, SMHZ QPSK, 15 Kz, SGNAFAI o0 7ea 158
0768 | AAC | 5G NA (CP.OFDW, 1 RB, 101z, CPSK, 15 ki) £G NA FR1 100 80" 108
(70785 | ARG L 50 NR (CP-OFDM, 1 AD, 15z, GPSK, 18 NHz) EG NA FR1 100 | B0T 19E
10770 | TEG'NR (CPOFDIA, 1 RB, 20 14H2, GPSK, 16 hH2) 55 NA FAT 100 802 490
10771 Mc | 5G N (CP-OFDM, 1 RB, 26 Wz, GPSK, 16 kH) SGNAFAI TOD | 802 195
10772 | AAC 'wmmmu.ma,mmoos« 16 KHz) G NA FA1 70D 623 848
10773 | AAC | 5 NR (CP.OFDN, 1 RE, 80 147, GPSK, 16 NHa) EGNAFAITOD 803 136
10774 | AAG | B NR (CP-OFDIA. 1 BB, 50 Mz, CPSK, 18 kHa) | G NAFA1 TOD 802 136
10776 | AAC aam M, 5% RB. SMHz, OPSK, 15 kHz] £GNA FAY TOD | 830 198
10776 | AAC oromumamowu.oﬁs‘k\?.t&'m EGNRFRI TO0 880 158
10777 | AAC | 5G NA (GP-OFDM. 50% RS, 15 Mz, OPSK, 15 kHe) EGNAFRI TO0 | B30 108
10776 | AAC | 5G NR (CP-OFDIA 53% FB. 20 Miz, OPSK, 15 kHz) §G NAFAI TO0 | 834 195
T6775 | AAC | 5G NR (CPOFDI, S0% RB. 25 Wiz, GPSK. 16 Kz EGNAFRI 100 | 842 198
10700 | AAC | 5G NR (GP-OFDIA, 57% RA, 30 MHz, OPSK, 15 kHa SGRAFAI TOD | 838 496
1078t | AAC | 5G NR (CP-OFDN. 50% R, 40 MiHz. GPSK, 15 kHz EGNAFAITOD | 0.38 454
10782 | AAC | 5G NR (GP-OF UM, 50% rié, 50MHz, GPSK, 15 K EGNAFAITOD | 643 494
10783 ""5G MR (CR-OFDIA, 100% BB, 5 M-z, OPSK, 15 kHa) SGNAFAITOD | &4 188
10784 | AAC | SG NR (CP-OFDM, 100% RE. 10 Mz, GPSK, 15 kHx) &G NA FAI TO0 (3] 498
10785 | AAC | 5G NA (CP-OFDIA, 100% RB. 15 MHz, GPSK, 15 ki) EGNAFAITOD | 840 198
10706 | AAC | 56 NR (GP-OFTM, 100% AR, 20 MMz, GPSK, 15 kHa) EGNAFAI TO0 | 8.05 486
10787 | AAC | &G NR (CP-OFDIA, 100% RB, 26 MHz, GPSK, 15 hHz) SGNAFAI TO0 | 844 4583
10783 | AAC | 53 NR (CP-OFDM, 100% RB, 30 MHz QPSK, 15 kHz) SGNAFRITOD | 8.0 196
_1OTES | AR | 53 NA (GP OFDIA. 100% R, 40 MHE GPSK, 15 kHz) EGNAFAITO0 837 498
10790 | AAC | 5G NP (CP-OFDM, 100% RE, 50 MHz, GPSK, 15 KHz) SGNAFRI TOD | B33 195
TO701 | AAC | 5 NR (GP-OFDPA, 1 B, 5Mbz. OPSK, 30 ki4z) EGNAPAITOD | 763 108
10792 | AAC | 5G NA (CP-OFDHA, 1 RB, 10MHz, OPSK, 30 kHr) £3 NH FR1 TOD 182 195
0793 | AAC | 50 NR (CP-OFDIA, 1 AR, 15MHz, CPSK, 30 hHz) EGNAFRI 100 | 785 | 285
107684 | AAC | 5G NR (CF-OFDIM, 1 RB, 20 WHY, GPSK, 30 hHZ) SGNAFATTO0 | 782 | 298
10795 | AAC | 3G NR (CP-OFCI. 1 RA, 06 Mz, GPSK, 30 NHz) EG NA FRI 100 7.84 485
10786 | AAG séﬁﬁ@""mmaaommnmg SGNAFAI TOD | 7.82 498
10797 | AAC | 50 NR (CP-OFLIM, 1 RE, 50 1AMz, GPSK, 30 KH) SGNAFAITOD | 0.07 +96
TT0758 | AAC | 5G NR (GP-OFDIA, 1 B, 50 MHE GPSK, 30 kHz) EENAFAITOD | 769 +66
| 10788 | AAC | 5G NH (CP-OFDIA, 1 RB, 601z, GPBK, 30 kHz) SONAFAITOD | 783 88
10801 | AAC | 5G NR (CP-OFDIM. 1 AB, BOTAHE, CPSK, 30 kHz) EGNAFRITOD | 788 08
10802 | AAC | 5G NA (CP-OFDIA, | B, 901z, OPSK, S0 KH) 5G NA FR1 100 TE7 106
70803 | AAE | 50 NI (CP-OFDIA, 1 B, 100N¥z. OFSK_50 kHz) EGNA FRITOD | 7.0 208
10808 | AAD | G NA (CP-OFDIA, 5% AR, 10 MKz, OPSK, 30 kHz) §G N FRY 100 34 55
10806 | AAD | 5G NR (CP-OFDIA, 5% RB, 15MHz, OPSK, 30 kHy, 5G NA FRI TOD | B.a7 186
10806 | AAD | 5G NR (CP.OFTIM, 5% RB, 30 MRz, OPSK, 30 kHz. 5GNAFR) 1DD | 3.4 95
10810 | AAD | 5G NR (CP.OFDM, S0% FB, 40 Mz, GPSK, 30 kHY, 5G NAFARITOD | 0.4 +06
10812 | AAD | 5G NR (CP-OFTI. 50% AR, 50 Mz, GPSK, 30 kHz. §G NA FA1 10D 235 298
TOMT7 | AAD | 50 HA (CF OFDIA, 100% RE. Mz, GPEK, 30 kHa SGNAFAITOD | 835 +65
DETE | AAD | 5G NR (CP-OFDPM, 100% RB, 10 MHZ GPSK, 30 kHz) EGNAFAITOD | 834 288
TOB'S | AAD | 5 NA (CP-OFDIA, 100% RB. 15 MHz, GPSK, 30 kHa) £G NA FR1 T0D (K 06
10820 } AAD | 50 WA (CP-DF DA, 100% B, 20 Wiz, CPSK, 30 ki) £G NR FR1 TOD #.40 05
TOB21 | AMC | 5G NA (CP-OFDIA, 100% RB, 25MHz, OPSK, 30 RH) EGNAFATTOD | 843 196
10822 | AAD | 3G NP (CP-OFDM, 100% RB, 30 Mz GPSK, 30 kHa) 5G NA FR1 100 | B.AY 108
10823 | AAC | 5C NA (CP-OFDIM, 100% RB, 40 MHz, QPSK, 90 WHz) 53 NA FRY 100 538 198
10824 | AAD | 5G NR (CP-OFDM, 100% RE, 50 MHz, GPSK, 30 kiiz SG VA FATTOD | 839 86
10825 | AAD | 5G NR (CF-OFDM, 100% B, 80 MHZ OPSK, 30 RHz 5GNAFAITOD || 840 195
10827 | AAD | 50 NR (CP-OFDM, 100% RB, 80 Hz, GPSK, 30 hHz) EGNAFRITOD | 842 a6
“I06B | AAE | 50 MR (CR-OFLM, 100% RE, 80 Mz GPSK, 30 hHz) EGNAFRITOD | 043 i +8.6
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10829 | AAD NF(CP-OFOM, 100% 3, 100 MHZ, GPSK, 30 iz) SGNRFRITOD | 640 | 408
10890 | AAD _'su 5G NA (CP-OFOM, 1 A5, 10MHz. OPSK, 63 XHr) [ SGNAFRITOD | 763 | 298
10837 | AAD | 50 NR (CP-OFOM, 1 B, 15 MHz. QPSK, 60 kHz) EGNAFAI DO | 7.78 08
10832 | AAD | 5G NA (CP.OFOM. | RB, 20 MHz. GPSK, 60 xH7) 5 WA FR1 10D 774 95
10833 | AAD | 50 NA (CP-OFDM, 1 B, 25 MHz. QPSK, 60 wHz) SGNA PRI TO0 | 7.70 298
10834 | AAD | 5G NA (CP.OFOM, 1 AB, 30 MHz, OPSK, B hhr) BGNAFRITDD | 778 195
10835 | AAD | 53 NR (CP-OFDM. 3 RB, 40 MHz. OFEK, 80 1Hz) SGNAFRI TOD | 7.0 +08
10836 | AAE | 5G N [CP-OFDM. 1 RB, 50 MHz. GPSK, 80 hHz) SGNAFRITOD | 786 +86
10837 | AAD | 5G NA [CP-OFDM. | A8, 50MHz. OPSK, 60 Wz) G NA FR1 7DD 7.68 55
10833 | AAD | 5G NA (CP-OFDM. 1 1B, B0 Mz QPSK, 60 1Hz) "8G NA FR1 TOD 7.70 05
10840 | AAD | 5G NR ICP-OFDM 1 RB, 20 Mz, OPSK, 60 Hz) 5G NA FR1 TDD 767 295
10647 | AAD | 50 NA (CP-OFDM_1 RB, 100MHz, OPSK. 50 4H7) SGNAFAI TO0 | 771 08
10843 | AAD | 5G NA (CPOF0M. 50% RB. 15 MH2. QPSK, 60 kHz) G NA FRT 100 || E49 196
10844 | AAD | 53 NA [CP-OFDHA v B, 20 Wiz, GESK, ED KHa) SGNH FRT TOD | 8.3 95
10845 | AAD | 5G NR [GP-OF (M. 50% =B 90 MHz. OPSK, 60 kMz) SGNAFA] TOD | BA1 05
10854 | AAD | 5G NR [CP OFDM. 100% FB, 10 M-z GPSK, 60 kH2) 3G NA FR1 TOD 83 8.6
10855 | AAD | 5G NA (CP-OFDM, 100% PB, 15Nz, OPSK, £0 kHz) TSGNAFRITOD | 83 | 208
10855 | AAD | G NA (CP-CFOM. 100% AB, 20 Miriz, OPSK. 60 ke SANAFA TOD | 837 | 2856
10857 | AAD | 5G NA (CP-OFDM. 100% AB, 25MHz. OFSK, £0 ) [ SGNRFRI TOD | 835 08
10858 | AAD | 5G NA (CP-OFDM, 100% AB, 30MHz, GPSK, €0 kHz) 5G NA EAT TO0 236 198
10853 | AAD | 5G NA (CP-OFDM. 100% AR, 40 MHz, GPSX. 60 kHz) S0 NAFRTTOD | 834 208
10860 | AAD | 5G NR (CP-OFDM_100% RB, 50 MHz, OFSX, E0 hHz) SGNAFRI 10D | B4l 1006
10867 | AAD | £G NA (CP.OFDM, 100% HB, 60 MH2, QPS80 aHz) "SGNAFAT TDD || 840 156
10863 | AAD | 5G VA (CP-OFDM_ 100% HB, BOMHz, QPSK_ 60 iz) SGNAFRTTOD | BAl 06
10854 | AAE | 5G NR (CP-OFDM, 100% AB, B0MHz, OPSK. 60 Wiz SGNAFRY TDD 837 295
10865 | AAD sem CP-OFDM, 100% AB, 100MHz, QPSK. 50 kHz] SGNAFRI T00 | 841 355
10865 | AAD A (OF -5-OFDW, 1 A8, 100 MHz QPSK, 30 kHiz) [ 5GNAFAI TOD | 588 105
10868 | AAD sa Nii' (OFFa-OFOM, 100% A3, 100 MHz, QPSK, 30 kHz) SGNAFRTTOD | 588 255
10860 | AAD | 5G NA (OFF-s-OFDM, T RB. 100 MHz, OPSK, 120 ki) "SGNAFRZTDD | 575 08
10870 | AAD | EG NRA (OFT.5-OFOM, 100% RE 100 MH2, QFSK, 120 kHzl 5G NAFRZT0D | 588 185
10871 | AAD | 5G N (OF F-2-OFDM, T RA_ 100 Mz, 160AM, 120 kHz) SGNAFAZ 100 | 575 308
10872 | AAD | G NR (OFT 6-OFDM, 200% A5, 100 WHz, T60AM 120 wHz) SGNAFAZ TDO | 882 195
10873 | AAD | 5G NR (DFTo OFOM, * RS, 100 MHz, 340AM, 120 kHz} 5G NR FR2 100 §.61 80
Y874 [AAD | 5G WA (OF T-9-0F O, *00% AB 0% AR 100MHz, GAOAM 120 ir) | BGNAFRZTOD | 666 365
10875 | AAD | 5G NR (CP-OFDM, 1 BB 100 MHz, QPSK, 120 kiiz) SGNAFRZTOO | 778 %59
10876 | AAD | 50 NR (OP-OF DM, 0% R, 100 MHz, GPSK, 120 Az FGNAFRZT0O | 339 198
10877 | AAD | 5G NA (CP-OFOM, ! B8 100 Mz 160AM, 120 kHz) 5G NR 72 TDO 785 | 495
10878 _ AAD | 5 NR (CP-OFDM, 100% RE_100 MMz, 16GAM. 120 &7) EGNA PRz 100 | 341 | 198
10878 | AAD | 5G NA (CP-OFDOM, * RE_ 100 Mz, 54GAM 120 kHa) SGNAFR2TD0 | 832 | 485
TORBD | AAD | 53 NA (CP-OFDM. 00% RE. 100 MHz, S20AM 120 7 SGNAFARTOD | 898 | 456 |
10881 | AAD | 5@ N (DF T6-OFDM. 1 HB, 50MHZ OPSA. 120 Wiz SGNAFRETOD | 575 | 98
10882 | AAD | 5G N (DFT5-OF DML 100% R, 50 MHZ, OPSK, 120 ki) SONAFZTO0 | 566 | 188
10883 | AAD | 5G NA (DFT-s-OF DM, 1 AB, S0MHz, 150AM, 120 kHz) CGNAFRZTOD | 657 | 4948
10884 | AAD | 5G NR (DFT-4-OFDM, 100% R, 50 MHE 16QAM, 120 Kitz) EGNAFR2TOD | 8683 | 188
10835 | AAD | 5G NP (DFT-=-OFDM, 1 AB, S50MMz, G4OAM, 120 kHz) To0 A6 108
10886 | AAD | 5G NR (DF T-6-OFDM, 100% RB, 50 MHZ G4GAM, 120 kHz) EQNA FR2 TOD | BES | 198
10887 | AAD | 5G NR (CP.OFDIA, T RB, 50 1AHz, GPSK, 120 K-z EGNAFR270D | 7.78 | 498 |
10888 | AAD | 5G NR (CP-OFDM, 100% RB. 50 1Mz, OPSK, 120 kHz) SGNAFR2 TOD | 838 | 195
TDEES | AAD | 53 NA (GP OFDIA. 3 RE, 50 MHZ 15GAM, 120 hHe) 55 NA FR2 TOD 8,02 495
10830 | AAD | 5G NR (CP-OFDM. 100% RB, 50 MMz 150AM 120 KHz) £G NA FR2 TOD 240 495
108D | AAD | 5G NP (GP OFDM, 1 B, 50MMHZ 640AM, 120 hHR) SONAFRZTOD | 0.13 935
_10BS2 | AAD | 5G NA (CP-OFDIA, 100% AB, 50 MHz, S40AM. 120 kHz) EGNAFR2TOD | a4’ | 4985
"1DE97 | AAD | 5G NR (DFT-s-OFDM, | RS, 5NIHZ, OPSK. 30 kHZ) SGNAFAITOD | 686 | 285
10ES6 | AAD | 5G NF (DFT-s-OF DM, 1 B, 10M#z, GPSX, 30 KHr) EGNAFRITOD | 567 | 488
10699 | AAD | 56 NR (DFT--OFDM, 1 RB, 15MHz, OPSK, 30 kHr| EGNAFRITOD | 667 | 298
10800 | AAD | 5G NR (DET-+-OFDM, 1 RS, 20MHz, OPSK, 30 kHz) EG NA FA1 TOD 568 | 108
10601 | AAD | 5G N® (DFT-5-OFOM, 1 B, 25MHZ, OPSK, 30 kHZ] 5G NA FR1 10D 5E8 | 485
10502 | AAD | 5G NE (D=1 OFOM, 1 B8, 30MHz, GPSK, 30 kH7| SGNRFAITO0 | 568 | 498
S0B03 | AAD | BG IR (DFT-5-0F0M, 1 RB, 40MHz, QPSK, 30 kHz| SGNAFAI TOD | S8 | 195
0604 | AAD | BG NA (DST 5 OFOM, 1 FB, S0MHz, QPEK, 30 kH7) SGNAFAITOD | 563 | 488
70605 | AAD | 50 NA (DFT-5-OFOM, 1 RB, 80 MHz, QPSK, 30 kHz) SCNAFAITOD | 668 | 483
10908 | AAD [Cals 1 A8, BMHz, , 30 kHz| SGNAFAITOD | 568 | 386
10607 | AAD | 5G NA (DF T-s-GFOM, 50% RB, §MHz, OPSK_ 30 kHx) SGNAFAITOD | 578 | 488 |
10908 | AAD | 5G NA [OF -5-0FDM, 50% A8, 10MHz, OPSK. 90 ¥iz) SGNRFAITOD | 5€3 | 388
1009 | AAD | 5G NA (OFT-5-0FOM, 50% A8, 153Hz, BPSK. 30 kiz) SGNAFARI TOD | 588 | 408
10910 | AAD | 5G NA [OF -5-GFDM, 50% R, 20 MHz, QPSK, 30 kHr) 5G MR FR1 TDD &3 | 198
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EX3DV4 - SN:7615

UID | Rev  Communication System Name Group | PAR (d8) | UncF k=2
10811 | AAD | BG NF (DF 15 OF DM, 50% A8, 25 M1z, OPSK, 30 kHa)_ SGNAFRITDD | 583 +98
0912 | AAD 56 N (DFF1-5-0F DM, S0% B, 30 MHz, OPSK, 30 <Hz) G NAFRI TOD | 564 an
770813 | AAD 5G A (DF T-6-0F DM, 50% FB, 40Mz, 2, GPSK, 30 kHz) 5G A FRY 100 564 98
[ 1001& | AAD | 5G NA {DFT5.CFDM. £0% A8, S0MHz, QPSK, 30 kz) 5G NA PR TDD | 588 =X
770915 | AAD sﬁmmmammm BOMHz, QPSK, 30 kHz| 5G NA FRY 100 | 563 00
| 10916 | AAD | 5G NA (DFT-OF DM, E0% A, 80Mra, QPSK, 30 kHz) SGNAFRITO0 | 587 196
10817 | AAD | 5G NR (OFT 5-OFDM. 5% PR 100 M-z, GPEK, 30 W) 5GNAFRI TOD | S 08
| 10818 | AAD | 5G NA [OF 15 OF0M_100% R8, 5 MRz, QPSK. 30 iHa) SCNAFATTOD | 566 96
| 10919 | AAD | 56 N (DF 1-5-OFDM. 100% B8, 10 M-z, GPSK, 30 kHa) SGNRFRITOD | 560 Y
10820 | AAD | SG R (OF T 5-OF DM, 109% 798, 15 Mz, QPSK, 30 KHz) SGNAFRITOD | 567 286
10621 | AAD | 5G NA (OFT-5-OFDM. 103% 18, 20 M-z, GPSK, 30 kHz} G NR FA1 TDD 584 58
10622 | 3G NR (OFT-6-OF DM, 100% R8, 25 Miéz, GPSK, 30 ki, 5GNRFR) TO0 | 582 608
10823 | AAD | 5G NA (OFT.5.0F DM 100% Ra, 30 Mz, GPSK, 30 kHz! 5GNAFR1 TDD | 584 188
10824 | AAD | 5G NR (DFT-s-OFDM. 100 BB, 40 ez OPSK, 30 kHz| SGNRFRITOD | 584 98
10825 | AAD | 5G NA (DFT-5-OF0M 100% R, 50 MMz GPSK, 30 KHz! SGNAFA) TDD | 568 196
10826 | AAD | 5G NA (DFT2-OF DM _100% FB, 80 Netz. GPSK, 30 KHa SGNRFAT TOD | 5.4 196
10827 | AAD | 53 NR (DF T - OFDM 100% RB, 80 Nz, GPSK, 30 WHz) SGNAFRITOD |  s59e 06
1088 | AAD | S0 N (OF 1-5-OF DM, 1 AB, 5 Wiz, GPSK. 15 kHD) SGNAFRI FOD | 662 a6
10629 | AAD | 53 NR (DF -s-OF DM, 1 AB, 10MHz, OPSK,_ 15 iz SGNAFRIFOD | 652 4.6
10530 | AAD | 3G NA (DFT-3-OFDM, 1 AB, 15MHz, OPSK_ 15 kHz) 5GNAFRI FOD | E52 196
10637 | AAD | 5G NA (DFT-s-OFDM 1 AB, 20MHz, QPSR 15 &) 50 R FR1 FOD | 651 196
10§32 | AAB | 53 NR (DFT-2-OFDM_ 1 AB, 25MHz, QPSK_ 15 kHz) SGNA FAT FOD | 651 196
16633 | AMA | 5G NA (DF 1.5 OFDM. 1 AB, 90 Mz, QPSK. 15 &Mz 3G NA FAT FOD | 551 95
10804 | AAA | 5G NA (OFT=OFDM 1 AB, A0MHz, OPEX. 15 &+z) SGNAFRI FOD | 551 +9.0
108G5 | ARA | 5@ MR (DFT-3-OFDM 1 AB, SOMHZ, OPSK, 15 &1z) "SGNAFRIFOD | 651 af
10538 | AAC | 5G NR (GFT5-OFDM, 50% RB, 5 MHz, OPSK, 15 KHa) " SQNR FA1 FDD 580 =
10937 | AAB | 50 NA (OF T-5-OFDM, 50% AB, 10 126z, OPSK, 18 kHz) SGNAFRI FOD | 677 W96
10638 | AAB | 5G NA |BFT-5-OF DAL 50% AB, 15 Mz, OFSK, 15 kHa) 50 NRFR1FOD | B0 I
10939 | AAB | 5G NA (DFT->-OFDM, 50% RB, 20 Wz, QPSK, 15 ki) TSGNAFRT FOD || 682 198
10940 | AAB | 5G NR (DFT-5-OF DM, 50% AR, 25 MHz. GFSK, 15 kM) SGNAFATFOD | 589 96
10847 | AAB | 56 NA (DFT-=-OFDM, 607 RB, 30 WAz, OFSK, 15 kA7) "SGNAFAI FOD | 683 98
10942 | AAB | 53 NR (DFT-5-OFDM, 50% AB, 40 MHZ, OFSK, 15 kiz) SGNAFAT FOD | 82 196
10043 | AAB | 5G NR (CFT = OFDV, 50% AB, 50 WAHz, OFSK. 15 KHE) SGNAFATFOD | 595 9.6
10044 | AAB | 5G N (DF F8-OFDW, 100% AB, 5z, OPSK, 16 ki) "SGNAFRIFOD | 681 a6
10045 | AAB ssmm—-omu 10G% RB, 10MHz, OPSK. 15H7) SGNRFRTFDO | 685 I
10946 | ARC | 50 N (DF -5-OF DM, 100% RB, 15 MHz, GPSK_ 15 k) SGNAEAIFDD | 683 196
10947 | AAB | 5G NR (DFT-s-OFDM, 100% RS, 70 MHz, OFSX, 15 kHz) 5G MR FR1 FDD 587 198
10948 | AAB so NR [DFT-5-OFDM, *00% RB, 2% \Hz, GPGX. 15 kHz) SGNAFAIFOD | 584 | 10.8
10940 | AAB M, T00% RR, 30 MHz, QPSK_15 k) 50 NA FRIFDD | 587 | 198
10950 | AAB m WA (OF T2 OFOM, ~00% A8, 40 WiHz, OPSK, 15 %Az "SGNAFRI FOD | 584 | 486
10951 | AAB | G NR [OFT.8-OFDM, - 00% R3_50 MHz, OPSK, 15 WHz) [ SGNAFRIFOD | 582 | +96
10952 | AAB | 5G NA DL (CP-OEDM. TN 3 1. 5 Mi<z, E4-0AM, 15 kHz) SGNATRIFOD | 825 | +80
710053 | AAB | 5G NA DL (CP-OFDM. TV 3.1, 10MHz, S&-0AM, 15 kidz) EGNAFRIFOD | 816 | 408
16954 | AAB | £G NA DL (GP-OF DN, TM 3 1. 15 MHz, 6A-GAM, 15 kiz) SGNAFAIFDD | #23 | 06
10855 | AAD | 5G NA DL (CP-OFDM. TM 3 1. 20 MHz, 54-OAM, 15 kHz| EGNAFRIFDO | 840 | 08
10056 | AAB | £G NR DL [CP-OFDM TN 3 15 Minz. B4-GAM, 30 kHi) SGNAFRYFOD | 818 | 168
10857 | AAC | BG NR DL (CP-OFDM, TN 3 1, 10MHz, 56 GAM, 30 kHz) 5G NA FR) FOD | 8.31 0.6
100658 | AAB | 6G NR DL (CP-OFDM, TM 31, 15MAHZ SL-OAM, 30 kHz SGNAFRIFOD | 881 | 196
10050 | AAB | 5G NA DL (CPOFDM, TH 2 1, 20 14HzZ 54-QAM, 30 kHz) SGNAFAIFOD | 833 | 408
10860 | AAR | 5G NA DL (CP-OFDM, TH 2 1, 5 MHz E4-0AM, 18 kHz) EGNAFRITDO | 942 |  +86
10961 | AAB | 50 NA DL (GP-OFDM, TM 3.1, 10MHz 5¢QAM, 15 kia) SGNAFRITCO | 936 | +88
10862 | AAB | 5G NR DL (CP-OFDAM, TM 2.1, 1512Hz, 64-0AM, 1£ ki%z) EGNAFRITCO | 940 | +06
10963 | AAB | 5G NA DL (CP-OFDM, TM 3.1, 20MHz, 64-0AM, 15 kHz) SGNAFRITOD | @56 |  +886
10864 | AAB | 5G NRA DL (CP-OFDM, TM 3 1, i MiHz. 64-GAM, 30 kHz) SGNRFRITOD | A28 | #06
10805 | AAB | 5G NA DL (CP-OFDM, TM 31, 10 My, 66-0AM, 30 kiHz) 5G NA FR1 TD0 947 | 08
10866 | AAB | 5G NR DO (CP-OFDM, TM 31, 16MHz, 56.GAM, 30 kHa) EGNRFRITO0 | 955 | £08
10867 | AAB | 60 NR DL (CP-OFDM, TM 31, 20MHZ, B8-QAM, 30 kHz) EGNRFR TDD | 9.42 | 156
10568 | AAB | &G NA DL (CP-OFDM, TM 31, 100 MH7, 56 QAM. 30 KF2: | SGNAFAITOD | 349 | £9.6
10872 | AAR | 50 NR (CP-OFDIA. | R, 20 MHz, QPSK, 15 kHz) 5GNAFAI TDD | 11,89 196
10973 | AAS NA( EOM, 1 AB, 100 MHz, 30 hrz) SG NA FATTOD | 9.08. 00
70874 | AAS | 5G NR (CP-OFDIA. 100% RB. 100 MHz. 296-OAM, 30 kHz) EGNAFRI TOD | 10.28 +05
0978 | AAA | ULLABOA ULLA 22 95
10578 | AAA | ULLA HDR4 ULLA 7.02 85
10930 | AAA | ULLA HORS ULLA .62 =08
10881 | AAA | ULLA DI ULA L) 05
10562 | AAA | ULLAHORRE S ULLA 1.44 08
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UID__ Rev | Communication Systam Nama Group PAR (0B8] Unc¥ k-2
[ 1O9E3 ~ AAA | SG NA OL (CP-OFDM, TM 31, G0Nz, 64 GAM, 15 kHz) [SGNRFRITOD | 831 86 |

| 10984 | AAA | 55 NA DL (CP.OFDM, TM 31, 50 Wz 54 GAM, 15 kHz) SCNAFRITDD | 942 496
OS85 | AAA | 5G NA DL (CP-OFDM. TM 31 20 Nz, 54 QAM, 30 kz) [ SONRFRITDD | 854 295
10986 | AAA | 5G NA DL (CFOFDM, TM 3.7, 50 WMz, 54-CAM, 30 kz) 5G NA FRY TDO .50 498

| 10987 | AAA”|5G NA OL (CP-OFDM, TM 3.1, 63 Nz, 5¢-GAM, 30 kiz) 5GNA FRT DO | 658 195

| 10988 | AAA | BGNH OL (CP-OFDM, TM 3.1, 70MHz, 64-OAM, 30Kz, | GGNRFR: TDD | .38 198

| 10983 | AAA"| EG NA DL (CP-OFDM, TM 3.1, B0 Mz, 54-GAM, 30 kHz) | SGNRFAY DO | 933 195 |

(10930 | AAA | 5G NA DL (CP-OFDM, TM 3.1, 80 MHz, 62-0AM, 30 k=) [SGNRFRT TDO | 952 1958

 Uncertainty is determined using Ine max. deviation from linear response applying rectangular distribution and is expressed
for the square of the field value.
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Calibration Laboratory of S, S Schweizerischer Kailbrierdienst
Schmid & Partner - = c Service sulssa d'étalonnage
Engineering AG = & Servizlo svizzero dl taratura
N S i
Zeughausstrasse 43, 8004 Zurich, Switzerland N Swiss Calibration Service

Bty

Accrodited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108
The Swiss Accraditation Service is one of the signatories to the EA
Multilateral Agreement for the recognition of calibration cartlficates

cront  Onetech (Dymstec) Centificate No: DB35V2-4d172_May22
|GALIBRA?I§IGN CERTIFICATE
—————— e
Object D835V2 - SNi4d172
Calibration procedure(s) 2 ,CAL-%V‘H o e S .
Calibration date: May 25, 2022
This calbrabon cenificate documants the traceabllity 1o national standards, which realze the physical units of messweaments (SI).
The measwraments and the uncenanties with confidance probabilty ara given on the following pages and are part of the certificate:

‘ Al calibrations have been conductad in the dosed iaboratory facllity: environment temperature (22 £ 2)°C and humidity < 70%

| Caabratian Equipment used (MBTE critical for calibration)

Primary Stendards D# Cat Dato (Certificate No.) _Scheduled Caibraton
Powar mater NRP SN:- 104778 04-Apr22 (No. 217-0352503524) Apr-23

Power sansor NRP-Z81 SN 103244 04-Apr-22 (No. 217-03524) Apr-23

Power sersar NRP-Z91 SN: 103245 04-Apr-22 (No. 217-03525) Apr-23

Refersnce 20 dB Attenuator SN- Br9394 (20k) 04-Ape-22 (No, 217-03527) Apr-23

Type-N mismatch combination SN 210082 /08327 04-Apr-22 (Np. 21703528} Apr23

Reference Praba EX3DVa SN. 7348 31-Dec-21 (No. EX3-7349 DecZ1) Dec-22

DAE4 SN 601 02-May-22 (No. DAES-601_May22) May-23

Secondary Standards D# Check Date (in house) Schedifed Check
Power meter E44198 SN- GB39512475 30-Oct-14 (in house check Oc1-20) In house chack: Oce-22
Power sansor HP 8481A SN: US37202783 07-0¢1-15 (In house check Oct-20) In house check. Oct-22
Power sansor HP 8481A SN: MY21092315 07-0ct-15 (in hause check Oct-20) In house check: Qct-22
RF ganarator R&S SMT-06 SN 100872 15-Jun-15 {in hause chack Oct-20) In housa check: Oct-22
Network Anatyzer Agilent EB358A, | SN US41080477 31-Mar-14 {in house chack Oct-20) In house check: Oct-22

Name Function Signature
Calibeated by: Aidonia Geargiadou  Laboraory Technician ﬂ‘
Approved by: “Sven Kahn Techaical Manapar

CA—

Issued: May 30, 2022

This calibration certficate shall nol be reproduced except in full without wiitten approval of the laboratory
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Calibration Laboratory of S, § Schweizerischer Kalibrisrdienst
Schmid & Partner —— c Service suisse d'étalonnage

Engineering AG % Servizlo svizzero di taratusa
Zeughausstrasse 43, 8004 Zunch, Switzerland "v//_/-\\\\f S Swiss Calibration Service

BT AR

Accredited by the Swiss Accreditation Service (SAS) Accreditation No.: SCS 0108
The Swiss Accreditation Service Is one of the signatories to the EA
Multiiateral Ag for the recognition of calibration certificates
Glossary:
TSL tissue simulating liquid
ConvF sensitivity in TSL / NORM x.y,z
N/A not applicable or not measured

Calibration is Performed According to the Following Standards:

a) IEC/EEE 62209-1528, "Measurement Procedure For The Assessment Of Specific
Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Worn Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, “SAR Measurement Requirements for 100 MHz to 6 GHz"

Additional Documentation:
c) DASY System Handbook

Methods Applied and Interpretation of Parameters:

e Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.

* Antenna Parameters with TSL: The source is mounted in a touch configuration below the
center marking of the flat phantom.

e Return Loss: This parameter is measured with the source positioned under the liquid filled
phantom (as described in the measurement condition clause). The Return Loss ensures low
reflected power. No uncertainty required.

« SAR measured: SAR measured at the stated antenna input power.

SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector.

= SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.
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Measurement Conditions

DASY system configuration, as far as not given on page 1.

DASY Version DASYS52 Vv52.10.4

Extrapolation Advanced Extrapolation

Phantom Modular Fiat Phantom

Distance Dipole Center - TSL 15 mm with Spacer

Zoom Scan Resolution dx, dy, dz =5 mm

Frequency 835 MHz + 1 MHz
Head TSL parameters

The foliowing parameters and calculations were applied
Temperature Permittivity Conductivity

Nominal Head TSL parameters 220°C 415 0.90 mha/m

Measured Head TSL parametors (220+02)°C 40746 % 0.92 mho/m + 6 %

Head TSL temperature change during test <05"C - —
SAR result with Head TSL

SAR averaged over 1 cm® (1 g) of Head TSL Condition

SAR measured 250 mW inpul power 245 Whko

SAR for nominal Head TSL parameters normahzed o 1W 9.60 Wrkg £ 17.0 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL condition

SAR measured 230 mW input power 1.58 Wikg

SAR for nominal Head TSL parameters normalized to 1W 6.25 Wikg £ 16.5 % (k=2)
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Appendix (Additional assessments outside the scope of SCS 0108)

Antenna Parameters with Head TSL

Impedance, transformed to fead point 52002-27K)

Return Loss -29.6dB

General Antenna Parameters and Design

[Escmcal Delay (one direction) | 1.393ns ]

Alter long term use with 100W radiated power, only a sfight warming of tha dipole near the feedpoint can be measured

The dipole Is made of standard semirigid coaxial cable. The center conductor of the feeding line is directly connected fo the
second arm of the dipole. The antenna is therefore short-circwited for DC-signals. On some of the dipoles, smalt end caps
are added to the dipole arms in order to improve matching when loaded according o the position as explained in the
“Measurement Conditions” paragraph. The SAR data are not affacted by this change. The overall dipole length s still
according 1o the Standard

No excessive force must be applied to the dipole arms, because they might bend or the scidered conneclions near the
feedpoint may be damaged.

Additional EUT Data

Manufactured by SPEAG
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DASYS5 Validation Report for Head TSL

022

[V
W

0

v
rJ

Date:
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 835 MHz; Type: D835V2: Serial: D835V2 - SN:4d172
Communication System: UID 0 - CW: Frequency; 835 MHz )
Medium parameters used: = 835 MHz; a = (1.92 S/m; &, = 40.7; p = 1000 kg/m’
Phantom section: Flat Section
Measurement Standard: DASYS (IEEE/ITEC/ANSI C63.19-2011)
DASYS52 Configuration:
« Probe: EX3DV4 - SN7349; ConvF(9.69, 9.69, 9.69) (@ 835 MHz, Calibrated: 31.12.2021
« Sensor-Surface: 1.4mm (Mechanical Surface Detection)
e Electronics: DAE4 Sn601; Calibrated: 02.05.2022
o Phantom: Flat Phantom 4.9 (front): Type: QD 00L P49 AA; Sernal: 1001

e DASYS252.10.4(1535); SEMCAD X 14.6.14(7501)

Dipole Calibration for Head Tissue/Pin=250 mW, d=15mm/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=5mm, dy=5mm, dz=5mm

Reference Value = 64,09 Vim; Power Drift =-0,01 dB

Peak SAR (extrapolated) = 3.71 Wikg

SAR(I g) = 2.45 Wikg: SAR(10 g) = 1.59 W/kg

Smallest distance from peaks to all points 3 dB below = 16 mm

Ratio of SAR at M2 1o SAR at M1 = 65.7%

Maximum value of SAR (measured) = 3.27 W/kg

-2.00
-4.00
-6.00
-8.00

-10.00
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Impedance Measurement Plot for Head TSL

Eile View Chennel Sweep Calbeation Jrace Srale Marker System Yindow Help

Chldwg= 20

CnY . Seatt 625 000 MHe —_— Stop 100500 GHa
10.00 T | 1 = A ) [
% 00 : 4 e
0.00
b5.00 —— e ——
000 - .
oo
o0 00 . .
2% 00 - .
20 00 3
15 00
40 00 Ch 1 Avg= [20 1 . ;
Chi St €35 000 MHE e Stop 1.03%00 Gz
Stanss  [H1 61 € 1-Pon Avg=20 Delay LEL
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APPENDIX D: SAR TISSUE SPECIFICATIONS

Measurement Procedure for Tissue verification:

1) The network analyzer and probe system were configured and calibrated.

Report No. OT-232-RFD-001

2) The probe was immersed in the tissue. The tissue was placed in a nonmetallic container.

Trapped air bubbles beneath the flange were minimized by placing the probe at a slight angle.

3) The complex admittance with respect to the probe aperture was measured.

4) The complex relative permittivity & can be calculated from the below equation (Pournaropoulos and Misra):

o
. J2owge,

[In(b/a)f

([ [Feng et dorsicn ]
a da J0 ’

]

dg'dp'dp

where Y is the admittance of the probe in contact with the sample, the primed and unprimed coordinates refer to

source and observation points, respectively, »*

p' $ p‘l

Table D-1 Composition of the Tissue Equivalent Matter

Frequency (Miz) 835
Tissue Head
Ingredients (% by weight)
Bactericide 0.10
DGBE -
HEC 1.00
NaCl 1.48
Sucrose -
Tween 20 -
Water 40.92
Sugar 56.50

Table D-2 Recommended Tissue Dielectric Parameters (IEC 62209-1)

r
2pp'cos¢ . mis the angular frequency, and /=+v~-1

Frequency Relative permittivity Conductivity (&)
MHz &, 8/m
300 453 0,87
[ 450 43,5 0,87
| 730 41,9 6,86
| 835 415 0.90
| 200 415 0,97 |
} — — ——— {
| 1450 405 1,20
i T, 04 1.23 |
} {
! 640 402 13t
| ] 40,1
1 800 40,0 1.40
1 900 40.0 140
2000 40,0 1,40
2 100 9.8 1,45
| 2 300 28,5 5 |
} - —ii ) {
2450 39,2 1.80
| 2 000 19 r.o0
| 1000 38,5 2,40
[ 3 500 37.9 91
] 1
4 000 17.4 143 |
d 500 8,0 3,04
| 5 000 35,2 <38 |
4 - - \
5 20 36 4 66
Sa0 0.0 4 .80
560 35,8 507
| 5 501 35,3 52 |
\ \
& 00 35,1 548
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Figure D-1 Liquid Height for Head & Body Position (SAM Twin Phantom)

Figure D-2 Liquid Height for Body Position (ELI Phantom)
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APPENDIX E: SAR SYSTEM VALIDATION

Per FCC KDB Publication 865664 D02v01r02, SAR system validation status should be documented to confirm
measurement accuracy. The SAR systems (including SAR probes, system components and software versions)
used for this device were validated against its performance specifications prior to the SAR measurements.
Reference dipoles were used with the required tissue-equivalent media for system validation, according to the
procedures outlined in FCC KDB Publication 865664 D01v01r04 and IEEE 1528-2013. Since SAR probe
calibrations are frequency dependent, each probe calibration point was validated at a frequency within the valid
frequency range of the probe calibration point, using the system that normally operates with the probe for routine
SAR measurements and according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s), measurement frequencies,
SAR probes and tissue dielectric parameters has been included.

Table E-1 SAR System Validation Summary-1g/10g

SAR Freq. Probe Probe Cal Cond. Perm.

CW VALIDATION MOD. VALIDATION

Date PROBE PROBE MOD. DUTY

System (M) SN Point (o) (er) SENSITIVITY PAR

LINEARITY ISOTROPY TYPE FACTOR

900 2022-10-27 7615 900 Head 0.96 41.27 Pass Pass Pass GFSK Pass N/A

Note: While the probes have been calibrated for both CW and modulated signals, all measurements were
performed using communication systems calibrated for CW signals only. Modulations in the table above represent
test configurations for which the measurement system has been validated per FCC KDB Publication 865664
D01v01r04 for scenarios when CW probe calibrations are used with other signal types. SAR systems were
validated for modulated signals with a periodic duty cycle, such as GFSK, or with a high peak to average ratio (> 5
dB), such as OFDM according to FCC KDB Publication 865664 D01v01r04.
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APPENDIX F: DUT ANTENNA DIAGRAM & SAR TEST SETUP PHOTOGRAPHS
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DUT Antenna Location

Left

Bottom

Figure F-1 Antenna Location
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SAR Test Setup Photographs

Right Ear from SAM Phantom (Separation Distance: 0 cm)

Left Ear from SAM Phantom (Separation Distance: 0 cm)
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